Self Propelled
Hydrostatic Drive
330 Twine & Wire

812 PARTS LIST

manufactured and distributed by

J. A. FREEMAN & SON, INC.

PORTLAND, OREGON

CG-6-821000

PB00000147



I KEEP aLL SHIELDS IN PLACE.

2.STOP ENGINE OR MOTOR BEFORE LEAVING OPERATORS POSITION T
ADJUST, LUBRICATE,CLEAN,OR UNCLOG MACHINE, UNLESS OTHERWISE
SPECIFICALLY RECOMMENDED IN THE "OPERATOR'S ManuUAL"

3 WAIT FOR ALL MOVEMENT TO STOP BEFORE SERVICING MACHINE.
4. KEEP'HANDS,‘FEET, AND CLOTHING AWAY FROM POWER DRIVEN PARTS,

S.KEEP OFF EQUIPMENT UNLESS SEAT OR PLATFORM FOR OPERATION
AND OBSERVATION IS PROVIDED. ‘ _

6.KEEP ALL OTHERS OFF

T USE APPROPRIATE SIGNS OR WARNING LIGHTS WHEN OPERATING
ON HIGHWAYS.

8.MAKE CERTAIN EVERYONE IS CLEAR OF MACHINE BEFO
ENGINE, MOTOR OR OPERATION, RE STARTING




for

Self Propelled
Hydrostatic Drive

POLICY

1, It is the policy of J, A, Freeman & Son, Inc. to constantly improve itg
products whenever it is practical to do so,

2. d. A. Freeman & Son, Inc. reserve the right to redesign or change its
equipment or component parts thereof without incurring any obligation to
install or furnish such changes on equipment previously delivered,

3, Unauthorized changes or additions to equipment manufactured oy d. A.

Freeman & Son, Inc. relieves the company of further responsibility for
warranted operation and breakage replacement,

CG-8-821060



INSTRUCTIONS FOR CRDERING PARTS

Order by part number and description of part.
{a} Parts should NOT be ordered from iliustration only.
{t}  Parts should NOT be ordered from numbers on castings.

Order by baler serial number and model,

Much delay and confusion can be avoided if parts numbers are arranged in
sequence on ail orders.

State how to ship: whether by truck, stage, parcel post, air parcel post,
UBRS, or air freight.

Claims for shortage or error in handling of an order for parts must be made
upen receipt of goods. '
Address all orders for parts as follows:

LA, Freeman & Son, Inc.
Parts Department,

2034 NW. 27th Avenus,
Portland, Oregon 97210

Place serial number of machine hare for vour convenience:

Baler Serial No.

Motor Serial No.

Left and right of machine are understood to mean from a position facing in

the direction of travel.

Parmission must be secured before any paris are returned for credit. When

parts are returned, the freight must be prepaid or arrangements made so that they
can be brought in by our frucks.

“NOTE"

Parts are identified by reference numbers. See parts list
for correct part numbers, DO NOT USE REFERENCE
NUMBERS AS PART NUMBERS.

A2



TABLE OF CONTENTS

(o3 = T 2
Clutch, Control and Belt Valve ... i e 4
Hydraulic Drive System ... 8
Operator PIaHOTIM . e 8, 10
Gear Shift Control and Operators Seat ................ e e e, 12
Steering HydraUlic System ... . i i 14
Throttle Control & Tension Control ... . i 16
Rear Axle, Final Drive and Brake ... ... it 18
Bale Chamber . 20
Bull Gear and Plunger Connecting RO ... ..ottt e 22
Flywheel and Pinion Shaft Assembly ... ... i i 23
Crank Arm Shield .. 24
Pranger Asemibly ... . 26
Pickup Cylinder Assembly ... o 27
PICkUD DIrVe o 28
D LI e e 30
Pickup Fead HOUSE ...t e 32
Feed Arm Drive, Feed FOrk Assembly ... ... it 34
Knotter Trip ASSemblY .o 35
Knotter Brake Assembly ..o i 36
Ve KNt e L e e 38, 39
Wire Box and GUIAES ... .o 40
TN KOt er o 42
Sl Twine Knoter .. e 44
TWINe FINger Drive .. e 45
TN BOX oot 46
Knotter Drive and Needle YOKE ... ..o e e e e 48
Bale Chute and Weight Indicator ............. i 50
Tension Control Bam ... . i e 51
Tension Control Bypass BOX ... 52
Tension Control Pump Assembly ..o i 53
ALTOMatic LUDBT . 54
Final Drive ASSembly ... e 58
Transmission ASSemblY . 58
W B Lo e 59
Ve GRAr BOX « i i e 80
7 o 62
Radiator and Shroud ... 63, 64
Air Cleaner and Exhaust ... oo e e e 65, 66
AT CONdI OB L e e e 67
BBl LINes e 68
Electrical System AC .. 70
Electrical System JD . e 72
DECk Rail .. e 73
Tension Release Kl ... i e e e e e e 74
Buligear Luber ASSemblY ... e 75
Hay Saver Wheel ASsembly ..o i e e 76
EXtra IS 77




&3 T JD oMLY

84— |

(2

fa~4 B
GMJT\

&

L

. 64 _—17’%
kY

\,@ 63




REF.
MO

F {0 A

o

PART NO.

JD0847300
FNGS744
+6473
JDe487
CWL8674
FG705
CWLB879
F6474
JD8498
CWLS685
SMFO0010G1
6475
F6476
F6732
SCC0020001
Fe622
F6623
SCL0060107
FB733
F6605
COTO000503
CRB3130750
5CC0000504
F6483
SFC0000504
SFC0000505
F6503
F6508
B85HO175014
F5854
FB501
F6504
F6505
F6506
SFCQ000513
F6509
22100
F5769

F83

F6587
F1627
F1825
F1653
Fi624

F462

Fig54
F1626

Fag84

F934

F1628

F214

F5650
F5040
F5039
F8510
F8507
FB539
F5023
NFHO000750
SCC00208
F8500
SCC0000305
F6499
F6519
ZZ101
NFEQOQ0563
SPC7201
JDG488
Fas514
F45156

FRONT END FOR AC 4337

DESCRIPTION

Front end main frame section, J.D.

Front entd main frame section, A.C. 4337
Hood bracket, left rear

Enoine cowling, iefi side, J.D.

- Engine cowling, left side, &.C. AC 4337

Engine cowling, right side, J.D.
Engine cowling, right side, A.C. AC 433T
Hood bracket, right side, 2 used
Engine cowling, Center, J.0.

Engine cowling, Center, A, C. Ac 433T
1/4" x 3/4” machine scraw

Hood brackeat, left front

Engine front cowling

Oil cooler bracket, R.H.

516" x 3/4" N.C. cap screw

Qil cooler har, 2 used

Oil cooler clamp, 2-piece, 4 sets used
147 % 2-1/4" N.C. cap screw

Oit cooler bracket, L.H.

Front end grill

Cotter key, 1/8" x 1-1/4"

5/16” x 3/4” carriage bolt

1/2" % 1-1/2" N.C. cap screw

Top front belt quide

12" % 1-1/2" N.F.H.T, cap screw

1/2" x 1-3/4" N.F.H.T. cap screw
Steering beli crank

Snapring, 175

1-3/4" x 14 GA machinery bushing
Spindle bushing, 1-3/4" x 2" x 1<1/2", 2 pair used
Cylinder rod pin

Tie rod end, R.H.

Drag link

Tierod end, [.H.

1/2" % 3-3/4" N.F.H.T. cap screw w/iocknut
Steering arm, right

Zerk, 1/4" - 28,1641, 90°

Thrust bearing, D21

Woodruff key, 3/8” x 1-1/4"

Front spindie, A.H. & L.H.

Front wheet grease seal, 54605 K.H.
Front wheel bearing, inner, No. LM29749
Cup for bearing, inner, No. LM29710
Front wheel hub, 6 hole

Lug bolt, 12 used

Cup for bearing, outer, No. L44610
Front wheel bearing, outer, No. L44640
Spindie washer

Nut for spindle

Hub cap

Lug nut, 12 used, No, 15085

Wheel, front, 6 hole

Tube for front tire, .70 x 15

Tire, front, 8:70 x 15, 8-ply

Steering arm, left

Front axle pivot bolt w/castellated nut
Front axle assembly

Front axie shoulder boli

%" N.F, hex nut

5/16" x 2-1/2" N.C. cap screw
Bushing, 3/4” x 7/8" x 1-1/4”

3/8" % 1-3/4" N.C. cap screw
Steering cylinder rod end

Steering cylinder, 2" x 8"

90° zeri, 1211 B

9/16" N.F. castilated nut, 4 used
Shim

Spacer

Right front motor mount

Left front motor mount






CLUTCH CONTROL AND BELT DRIVE

REF. PART REF PARY
MO, NO. DESCRIPTION MO, NO. DESCRIPTION
L] F&055 Lever knob 32 FE2i18 Drive pulley
2 F6563 Clutch lever 33 SFCO000505 %" x 1%” N.F.H.T. cap screw, 2 usad
3 FG2086 Llutch lever bearing complete with 34  Fé137 Bushing for belt tightaner arm bearing
bushing bracket, 1-3/87 = 1%" w2
4 Fe(54 Clutch lever bearing bushing, 1" x 1-1/8” 35 Fg220 Belt tightener arm
K 1", 2 used 36 ¥Fg226 Front belt shield bracket pad
5 Fa564 Clutch shaft . 37 SCCO000302 3/8" x 17 N.C. cap screw
& F&208 “L¥" bolt bearing clamp, 012 Chicago 38 NCWO0003125 5/168" wing nut, 4 used
7 FE200 “13" bolt clamp brackest 39 F8216 Belt shield and guide bracket, front
8 F5043 Clevis pin for 1" clevis, 2 used 40 Fes47 Belt shield bracket, front
8 F504B %" clgvis, 2 used 47 3088002600 %" x 2%" square head set screw
10 Fg221 Top clutch rod 42" CRB3130760 B/16" x %' carrisge bolt, 2 used
i1 SCCO000703  B/8” x 14 M.C, cap screw, B used 43 FB432 Top belt guide bracket
12 FG718 Clutch wobble arm bracket 44  SCCO000302 3/8" x 1" N.C. cap screw
13 F6212 Bzl rod end, TFBN Sperico 45 F&230 Belt shield
14 Fg718 Clutch wobble arm 46 F6624 Hear belt guide
15 SCCOC00505 %" x 1%" N.C. cap screw 47 FBB37 Knotter chain shield bracket, center
16 6465 Belt guide stud . 48 SCCO000202 8/167 x 1" N.C. cap screw, 8 used
17 FE717 Bushing for clutch wobble arm, 1-1/8" x 45  FB215 Belt shield and guide bracket, rear
1%"” x 7/8", 2 used BG Fg214 Belt shield bracket, rear
18 F245 1-1/8" x 16 gauge machinery bushing 5% F6838 Bottom rear belt guide bracket
19 Fe227 Top rear beit guide 62 F6228 Bottom rear belt guide
20 Fg222 Lower clutch rod 53 Fe223 Inner race for idler pulley, 2 used
21 SFC00804 %' x 1%" N.F M. T, cap screw, 10 used B4  PULDDOZ4GS Belt tightener pulfey
22 ZZ0000426  3/8" x 3/8" x 2.5/8" syuare key B5 F6224 Bearing for idler pulley, 2 used
23 8783125375  5/16" x 3/8” socket set serew B8 FB574 Spacer, idler pulley bearing
24 FB579 Shaft coupting, 21 involute, with snap ring 57  ZZ0000213 171D x 1%"” OD washer
Fg518 Snap ring only, internal, 125 B8 COT0000803 3/16" x 1% cotter key
25 F4538 Gear box complete, AC, IHC, Ford 59 SCCO000107 %" x %" N.C. cap screw
F4539 Gear box complete, JD - 60 NCCO000250 %” clip nut
26 DRVOABB1E Drive ring 61 ZZ00004B0 %" x %" x 7/8" key
27 DRVOBBIOSE  Drive plate 62 22102 Zerk, %" - 28, 459, 19928
DRYOA3B05B  Rubber biock only 63 STS5000260 %™ x %" N.C. set screw, 2 used
28 Fo4gs Drive plate assembly, W178B 64 STSS5000375 %™ % 3/8" N.C. set screw
26 6487 Washer 68 ZZ100 Zerk, % - 28 straight, 16148
30 FG48s %" % 1" MLF. cap screw with L.H. thread
3t F7337 Drive bely, 162







REF.

PART
MO.
F6263
Fo6e82
Feo6a1
Fasas
Fe878
FBB78
F6685
F8679
HOS7828
FLGHBEF
FE450
F&672

HYDRAULIC DRIVE SYSTEM
1981

DESCRIPTION
Feat exchanger
5/8" 11,0, 800 male elbow, CB404 x 10 x 12 WH, 2 used
%" twdraulic hose, 85"
%" hydraulic hose, 86"
%" 3., 459 "0" ring elbow, C5365 x 12 x 10 WH
%" hydraulic hose, 27"
%' hydrealic hose, 217
5/87 LL.C. 0" ring branch tee, C5715 x 10 WH
1 hydraulic hose, pump to motor, 1447
Split Hlange
4!0!9 ring
Hvdraulic pump

HYDS518050°  5/8° 800 0" ring etbow,  B515 x 10 WH, 2 used
HOS0007885 W' hydraulic hose, 164"

HOS7899

1" hydraulic hose, motor to pump, 1807

SCCO000303 387 x 1%"” N.C. cap screw

F6684
6887

%" LEC. "O" ring connector, CB315 » 4, restricted
%" hydraulic hose, 106"

SCCO000102 % 1" N.C. cap screw
CLPOODD133 Clamp, § used
CUS0000175 Cushions, hydra zorb 1%

BKT7468
B TSE23
Feass
F6580
F6762
Fg2db
F6686
TMPSO0

Hose clamp bracket

Mounting bracket, hose tlamp bracket
Main line support bracket

Nylon tie sirap

"0 ring, 01-048

Hydrostatic motor

%" pipe plug

1" hydraulic hose, 18"

CLP7361407 Hose clamp, No. 7, 2 used
HYD 1001000 1" hose nipple, 3 used

FGE74
PPETCOO

1" ball valve
1" N.P.T. close nipple, 3 used

PPEQTO0S00 17 N.P.T. elbow

FB675

3% §.t.C. male connector, CH206 x 12 x 16 WH

PPEI2ET00T 1 x 1% N.P.Y. reducer bushing
SCCO000502 % x 17 N.C, cap screw
SCCO000302 3/87 % 1" N.C. cap screw, 6 used
PRE12B000 1% black street elbow
SCCO000202  5/16" x 17 M.C. cap screw

F&251

F1L251100

FIL23018
01-728
81.720
8667
FEG671
01-702
FB673
Fo688

TNKBC06

BKT9189

Ol filter mounting bracket
Oil filter complete
Filter element only
%' NPT, street elbow
%'’ close nipple
Check valve, 500 - & Bruning
5/a" J.1.C. male connector, CB206 x 10 WH, 2 used
%' tee, heavy
%" 3.1.C. 900 male elbow, CBA0G x 6 x BWH
%" hydraulic hose, 100"
Hydrautic tank
Hose support bracket



;{14
2l
22



PART

NO.

FD25
Feo32
F6278
FB27%
FD26
SCCO0G0108
F55561
F&281
SMSGOGO120
F6z80
F5548
F6282
F6283
F&280
F6291
FE062
Fo413
SCCO0002M
SCCOB00ie
SFCO000513
Faig4
Feis2

FE183

F64a02
F6412
Fo482
F6481
F4511
SCCO000303
SCCOO00504
DCKBO4E
DCKE047
NFESD00
8175
SCCo0a0205
Foho2
BRIK70E3
FBg3
CLP7085
EBu47
THE708Y
F5948
F5948
1689
SMFO0G0D202
F6865
F6868
SCCO000203
BRC7183
BKT8044
SCCO000501
F8274
FE273
FB410
G272
F6271
FB270

9288

F993
BKT7873
L.UB7600

OPERATOR PLATFORM
1978

DESCRIPTION
Dizcal, main console
Console cover
Speed contral lever knob
Speed control lever
Decal, speed control console
"t 2% ML, cap screw
Conical washer
Speed control, console cover

10-3% » %" hex head sheet metat screw, 8 used

Speed control lever arm

Friction dise

Speed control console

Speed controt cable

Speed control lever, lower

Speed control cable clamp angls

Rubber grommaet

Consols, main section

518" x % N.C. cap screw, 12 used

W% x % NG, cap screw, 3 used

W x 3% MNLF. cap sorew, 4 used

3" % BB washer, 16 used

Beck mount, Neoprane, 37 » % x %"
wiwasher, 4 ussd

Deck mount, Neoprene, 3" « %" x 1%~
wiwashers, 4 usad

Guard rail and steering shaft mounting bracket

Cover plate, pump inspection hole
Front deck shield, R.H.

Front deck shield, L.H.

Front deck mount channel

38”7 x 147 NL.C. cap screw, 10 used
%k TW NL.C. cap screw, 4 used
Front deck leg, R.H., 3 tie

Front deck leg, L.H.

% MLF, elastic stop nut, 4 used

Rear deck mount channel

5/18 x 1%" N.C. cap sorew, 4 used
Hand rait and shield

Fuel tank mounting bracket, 77-, 2 used
Felt pads for fuel tank, 77-, set of four
Tank strap, 77-

Fuel tank less fuel gauge, 30 gal., 76
Fuel tank less fue! gauge, 30 gal,, 77
Gaskest for fuel gauge

Fue! gauge

Fuet tank cap

B/18" x 17 flat head screw, 2 used
Hear deck mounting bracket

Rear deck mounting braciet

5/16" x 1%" N.C. cap screw, 16 used
Brace for rear mounting bracket, 77-
Mounting angle, deck leg

% x % N.C. cap screw

Step bracket, 2 used

Step plate

Spacer

Step and too!l box bracket piate

Step and o0t box bracket, 2 used
TFool box and step

Main operator deck

Spacer {Used with cab only}

Builgear iuber mounting bracket
Buligear luber tank and pump assembly






HEF.
MO,

bt
Lt B o QR R 6 N

Pl o oo L0 (4 G G2 (0 C G2 LaF Q3 DI PO B3 AS B A A BI AJ A b wd o ek od od i i

46

47
48
49
50
51
52

54
55

57
58
89
80
&1

PART NO.

FD25

F6032
F6278
F6279

FD26
S5CC1i09
F5551

F6281
SME120
F6280
F5546
F6282
F6283
F6290
F6291
FB8069
F6413
$5CC0000201
5CC0000101
SFCO000514
F6184
F6182
F6183
SCC0000102
Fg412
[.482
Fe481

F4511
SCCO000303
SCCO000504
DCKB048
DCKBA47
NFED000500
F6175
SCC20005
FE562
BKT7083
F893
CLP7085
THK13810
F5049
F5948
F1689
SMF0002002
FEB865
Fe607
F8B68
Fe654
SCC0020003
BRC7183
FE866
SCC0050001
FB274
Fe273
FE410
F6272
FE271
F68270
DCK9228
Fou3
BKT7873
LUB7600
BKT9189
CIP0050428

OPERATOR PLATFORM— 7980

DESCRIPTION

Decal, main console

Console cover

Speead controf lever knob

Speed control lever

Decal, speed control console

1/4" x 2-3/4" N.C. cap screw

Conical washer

Speed control console cover

10-32 x 1/2" hex head sheet metal screw, 9 used
Speed contiol lever arm

Friction disc

Speed control console

Speed controf cable

Speed control lever, lower

Speed contro! cable clamp angle
Hubber grommet

Console, main section

518" x 3/4" N.C. cap screw, 12 used
14" x 3/4" N.C; cap screw, 3 used

127 1 4" NF. cap screw, 4 used

3" x 5/8" washer, 16 usad

Deck mount, Neoprene, 3" x 3/4” x /2" w/washer, 4 used
Deck mount, Neoprene, 3" x 3/4” x 1-3/4" w/washer, 4 used
1/4" x 1" NL.C. cap screw, 3 used
Cover plate, pump inspection hole w/look washer & nut
Front deck shield, H.H.

Front deck shield, L.H.

Front deck mount channed

38" x 1-1/4" N.C. cap screw, 10 used
1/2" x 1-1/2" N.C. cap screw, 4 used
Front deck leg, R.H,

Front deck leg, L.H.

1/2" M.F. elastic stop nut, 4 used

Aear deck mount channeal

5/16” x 1-3/4" N.C. cap screw, 4 used
Hand rail and shield

Fusl tank mounting bracket, 2 usad
Felt pads for fuel tank, set of four

Tark strap

Fuel tank less fuel gauge, 30 gal,
Gasket for fuel gauge

Fual gauge

Fuel tank cap

518" x 1", flat head screw, 2 used
Rear deck mountain bracket, L.H., 3 tie
Rear deck mourting bracket, L.H., 2 tie
Rear deck mounting bracket, R.H., 3tie
Rear deck mounting brackst, R.H. 2 tie
5/18" x 1-1/4" N.C. cap screw, 18 used
Brace for rear mounting bracket
Mounting angle deck leg

1/2" x 3/4” N.C. cap screw

Step bracket, 2 usad 63 22103
Step piate 84 DRW4342
Cable pullsy 85 F778

Step and tool box bracket plate 86 NYLZ25D
Step and tool box brackst, 2 used &7 F1441
Tool box and step &8 F770

Main aperator deck

Spacer (used with cab only)

Bullgsar tuber mounting bracket
Bullgear luber tank and pump assembly
Hose bracket

Clip

10

1/8" PT grease fitting
Mounting bracke
Connector

Hose %' x 24" long
890" elbow

Hase %" x 30" iong



11



REF.
NG,

b,
O W ~NOMU WM -

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33

34
35
36
37
38
39
40
41
42
43
44

PART NO.

F6776
Fer77

F440
SCC0000302
F&778
FB780
F8835
NFJGC05000
F&77%
Fa780
Fe774
SCC0000306
F6782
F6781
SCCO000205
F&772

F246

F6773
RODO01 1608
F1002
Fe767

F6771

F5055

F&769

F6768

F§766
SCCoo00204
Fe770
SCCOH00208
F6765
DCK9228

Fagig -
SEAQ042408
SEAD128906

F5920
Fsg21
F&858
SCC0000505
F5867
F5703
£5501
F5502
F5705
5866
F5505
F6783

GEAR SHIFT CONTROL AND OPERATORS SEAT

DESCRIPTION

Gear shift bell crank, front

Gear shift bell crank, rear
Ferrule, 2 used

378" x 1" N.C. cap screw, 2 used
Bell crank

Clevis pin for 1/2" clevis, 6 used
1/2" clevis, narrow, 6 used

12" NUF. nut, 8 used
Transmission support
Transmigsion support brace
Shift rod, 29-3/4", 2 used

3B x 2" N.C. cap screw

Bow washer, 270-5-12, 10 used
Washer wave

516" x 1-3/4” N.C. cap screw, 2 usad
Shift rod bell crank, top

Spacer washer, 2 used

Shift rod bell crank, bottom

Shift rail rod, 2 used

Conical washer

Shift rait guide, 2 used

/18" x % N.C.

Shift rall separator, rear

Gear shift lever krnob

Shift rail, 2 used

Shift rail separator, front

Gear shift lever bracket

5/16" x 1-1/2" N.C. cap screw
Gear shift jever swivel

516" x 2-1/2" N.C. cap screw
Gear shift lever

Operators deck

Seat assembly
Seat assembly, deluxe
Deluxe seat without arm rest

Bottomn seat cushion

Back seat cushion

Seat adjusting rail complete

172" x 1-3/4" N.C. cap screw, 2 usad
Seat bracket

Seat spring and hydraulic assembly complate
Spring and cylinder adjusting bracket
Cup washer

Spring

Shock absorber

Plate, bottom pivot

RBow washer, 400-5-8, 4 used

1-1/4" % 1-1/2" roll pin

12



i3




REF.
KO.

DN B R s

~i

1G
17
12
13
14
15
16
17
18
19
20
21

22
23

24
25
26

27
28

29
30
3

32

33
34
38
36
37
38

STEERING HYDRAULIC SYSTEM FOR 4337

PART NO.

FEO3Y

F&032

F6323

F6292

F6324

F&416
SCOO00303
F6294
HYD7629040
Fegg

FE8989

F6631

F8630
F&os0
Fgoa8
FG468

Fas01

FG489
Fe450
F5688066
F6eg0
BKTS9638
BKT9638
SCC0000302
F66G3
F5613
WCT0000438
NFJO005000
BL.T42
F5694
BLTS1
SCC0000202
Feeas
BKT6493
BKTS656
SCCO000704
FT75

F8691
BKT8492
F6518
Fe5%9

FB511
Fg49d
PPESGO250
FT1217

FT74

Fr219
PLY7628

DESCRIPTION

Stearing column cap

Steering column cap holder

MNut, 13/16"-20

Steering wheel

“U” boli

Sieering orbitrol column

8" x 1-1/4" N.C. cap screw w/lock and flat washer
Pipe spacer

"0 ring, 4 used

Steering orbitrol control unit

I8 JNC, O ring adapter, C5318 x 6 x 8 WH
14" hydraulic hose, 86"

1/4” hydraulic hose, 78" :

3/8” “Q" ring adapter, C3269 x 8 x 6 WH
38" straight "O" ring swivel fitting, 9315x 8 x 6 WH
Barbed hose end, 3/8"

Hose calmp, G - 4 Murray

3/8" raturn hose, 104"

3/8" hydraulic hosa, 102"

Hydraulic pump assembly

Hydraufic pump mounting brackst, Ford
Hydraulic pump mounting bracket, J.D.
Hydraulic pump mounting bracket, AC433T
38" x 1" M.C. cap screw

Sheave, hydraulic pump, A.C,

Sheave, hydraulic pump, LH.C., J.D,, and Ford
7/186" Blat washer

1/2" NLF. jam nut

Belt, hydrautic purp drive, AX42, J.0.

Belt, hydraulic pump drive, AX56, A.C.

Belt 4337

8/16" % 1" N.C. cap screw

Pump tightener brackst, A.C.

Pumg tightener bracket, J.D.

AC 4337 tightenar brakcet

5/8" x 1-1/2" N.C. cap screw

/4" pipe plug

Pump bracket, A.C,

Pump bracket, J.D1,

Steering cylinder, 2" x 8"

Hapair kit for FE51G

Hair pin for cylinder, 2 used

Cylinder pivot pin

12" x 1/4" reducer bushing

1/4" M.P.T, ciose nipple

14" pips tee

3/8" LT, male connector, C5205 x 6 WH
Pump drive pulley, J.D. (not shown)

14



15



THROTTLE CONTROL & TENSION CONTROL

PART

NO.

F1007
F113%
Fa564
F6042
F1005
SMS0000129
FE041
5CCO000206
SCC0000201
FG050
F5559
£6048
FB049
SCC6000202
EBB51
E5545
Fe034
F&036
F1003
FGO35
F6844
Faa4b
F6og4
SMR1032050
Eg288
F5558

DESCRIPTION
Control knob
Thrust bearing
Knob
Adjusting rod
Adjusting stud nut
10 - 32 x %" socket head se? screw
Tension control indicator
B/16" x 2" N.C. cap screw
/16" x %" N.C. cap scrow
Anchor sngle
Beach nut w/inut and washer
Tension control conduit, 31
Tension controt wire, 96"
B/16" x 17 N.C. cap screw
Concial washer
Swivel {astener
Throttle lever
Top bracket for throttie lever
Friction disc
Base bracket for throttle lever
Throttle control conduit, 135 A.C.
Throttle control wire, 145"
Throttie cable anchor bracket
10 - 32 x %' round head machine screw
Brace
Swivel connector

i6






REF.
NO.

e
O W~ & hy

oG I PP NI DI PSP A2 DI NI I vt wd b b st ot —a —A
OO @NMW A WN OO NGO a LR -

32
33
34
35
36
37
38
39

40

41
42
43
44
45
46
47
48
49

PART NO.

FB735
DRV0011085
DRVON11085
F5648
F5075
WHLO03758
WHLO503758
FB740

Fg741

Fe742

Fa743

F6744

F8235

FB8745
FG746
F&E747
NCEQQO0750
F&170
F5718
SCCO000704
Fe743
Fe749
FB750
ROD11106-RH
FB753

Fe754
RODi3105-LH
FB756
F&757
220002013
FB758

F&759
F&760
F&E879
F4210
270000722
F5084
F5076
5TS3750750

F&761

SCCa000819
SCC000202
SCC0000206
Fe762
F6763
FB764
Fe784
F&785
FT213
FG786

REAR AXLE AND FINAL DRIVE AND BRAKE

DESCRIPTION

Axie tubs
Final drive, R4
Final drive, L.H.

Flotation tire, 8-ply, L.H., 184 x 16.1

Clavis, 5/18" R.H. thread
Rear wheel
Fear wheel 1980

Grease fitling protector, 4 used

Sleeve, 4 used, 11998-V-2856
Axle shaft, LM,

Axie shaft, R.H.
Transmission, T-1250-A14
Hydrostatic motor
Transmission plate, rear
Transmission piate, front
3/4” x 8-1/2" M.C. stud bolt
34" N.C. nut

Grease fitting

Bushing, 1" x 1-1/8" x 1-1/4"
5/8" % 1-1/2" N.C. cap screw
Brake iever

Brake shaft end, 2 used
Brakeshafl

Brake control rod for R.H. brake

Brake bell crank
Brake shaft lever

Brake control rod for L.H, brake

Brake pedal shaft
Brake pedal shaft iever
7/8" set collar

Bearing, brake pedal shaft, 7/8",

FBE14G

Brake pedal, L.H.

Brake pedal, R.H.
Brake pedal pad

Spring for brake ralease
1/4” % 1-1/2" roll pin
Brake pedal tock

5/16" clevis pin

3/8" x 3/4” N.C. socket set screw, half

dog point

Bearing, brake pedal shaft, 1-1/4"

FBEZ0G

3/4" x 6-1/2" N.C. cap screw, 5 used

516" x 1" N.C. cap screw
5/16" x 2" N.C. cap screw
3" ring, 01-048

Lug nut, 16 used, x 1148
Lug bott, 16 used, 20 x 273
Bearing brackst, L.H.
Bearing bracket, R.H.
Spring, brake pedat release
Anchor, pedal spring

18

REF.
NO.

51
52
53
54
55
58
57
58
58
60
61
62
63
64
65
86
67

PART NO.

F6848

F4E12
WHLS037580
ZLGOO0T13
18-108
3CC0000206
NFE3125

NCH0004375

SCCo000201
££0000102
ZZ0000101
ZZ2406

COT 0001001
SCC0000308
SCC0000208

DESCRIPTION

Adjusting bok with conical nut
1-1/4" set collar

The and whee! asssmbly, LK,
13/84" % 2" roll pin, 4 used
Valve stem

5/6 x 2 screw

E/16 NF ESNA nut

7/16 conical nut

7THENC

5/8 x 1% NC flat head

5/16 x 3/4, 7 used

114 % 45° zerk

174 x 90° zark

1/4 % 1 key

1/4 % 1-1/4 cotter key

3/8 x 2-1/2 UNC cap screw
&/18 x 2-1/2 UNC cap screw



12



BALE CHAMBER

REF. PARYT
R, NG, DESCRIPTION
1 Fa353 Bale chamber frame, 168" x 227
F8354 Bale chamber frame, 17" 22"
2 SCCOOD0517 % x 5% N.C. cap screw, side tension rail, 2 used
3 SCCO000304 3/8" x 1% N.C, cap screw, 4 used
4 FTa60 Tension control pump assembly
5 FB81562 Front knotter chain shield
& FBIGRG Inner chain shield, wire
Fa377 iriner chain shield, twine
7 FB153 Chain shield center bracket
8 F81556 Shield, knotter drive chain
g F8i25 Side tension rail, 078, 2 used

TNS7040 Side tension rail, 77-, 2 used

TNS7057 Side tansion rail, 12" longer, 77-, 2 used

TNSTOHRG Side tension rail, 18" lenger, 77-, 2 used
10 F7827 Top tension rail, -78, 2 used

TNSG887 Top tension rail, 77-, 2 used

TNSE3500 Top tension rail, 12" longer, 77-, Z used

THNS6890G1 Top tension rail, 18" longer, 77-, 2 used

11 F497 Flat finkage bar, 8 used
TNS7514 Flat tinkage bar, 77 only, B used .

12 FB124 Top tension angle, 18" x 22" chamber -76
F8120 Top tension angle, 177 x 22% charber, -76

TNSH050 Top tension angle, 18" x 22 chamber, 77
TNS7597 Top tension angle, 17" x 22" chamber, 77
TNSB019 Top tension angle, 16" x 22° chamber, 78-
TNS8314 Top tension angle, 17°" x 22" chamber, 78-

13 TNS132806 Cylinder frame

14 FB8123 Bottom tension angle, 18" x 22" chamber, -76
F8121 Bottom tension angle, 17°" % 22 chamber, -76
TNS7048 Bottom tension angle, 16" x 22" chamber, 77
TNS7596 - Bottom tension angle, 17°" x 227 chamber, 77
TNS8020 Bottom tension angle, 16 x 22" chamber, 78-
ThS8316 Botiom tension angle, 17" x 22 chamber, 78-

i5 FB0o0 Tension beit, %" » 27%", 2 used
i8 SCCO000514 %" x 4" N.C, cap screw, 4 used
17 F7828 Bottom tension rail, - 76, 2 used

TNSE888 Bottom tension rail, 77-, 2 used

TNS68830 Bottom tension rail, 12’ longer, 77-, 2 used

TNSG3891 Bottom tension rail, 18" longer, 77-, 2 used
18 SCCO000503 %' x 1% N.C. grade & cap screw, tension linkage, 8 used
19 NCE750 %" N.Conut
20 NCJT500 % NG jam nut

21 FDB Caution decal

22 FD7112 Freeman decal, red
23 FD6 Caution decat

24 FDR7111 Freeman decal, white

20



21



BULL GEAR AND PLUNGER CONNECTING ROD ASSEMBLY

REF.
Q.

I OD ~ CB 71 B La) B =

21
22
23
24

25
21
28
29
30
kY

32
33

35
38
37

39
40

41
43
45
48
47

48
48

BaRT
[LieX

F7038
F7040
F7038
F70a7
F7038
FFO33
F7034
SFCOU0G710
Foe7
FO67A
F867B
F7462
F7036
F7032

F7438
NCE5000
F1661
F1134
F55
27204
F8100
FB385
F8386
220000101
FB8229
FB0B0
PINS870
220000100 |
F8077
FBO78
F8076
$CC0000505
F7914 ;
220000200
270000202
270000203
F7917
F1441
Fe312
F7645
F8075
F7918
F8263
F7651
F7418

F778

FB055
F7543
F7463

F225

F7354
F7031

SHF 7093
F7358
PLT7573
F7239
22425
F8230
FB281

DESCRIPTION
Scraw for jocking washer, 8-32X, %" H.H, cap screw, 8 used
Laock washer for F7038 screw, Mo, § medium, 8 used
Locking washer
Adiusting nut for side plate bearing
Leat for side plate, No. 285833, 4 used
Bearing for side plate, No. 33287, 4 used
Bearing cup for side plste, No, 33462, 4 used
85/8" x 3" M.F. cap screw, B used .
Shim, 18 ga.
Shim, 20 ga.
Shim, 10 ga.
Side plais, L.H. with baaring cups
Sesl race
Shaft, knotter drive
%" x 2% N.C. cap scraw, 12 used
BuHgesr, 88 tooth, 2 used
%' NG, fiber locknut, 12 used
Hydraulic shut-off fitting, 2 used
Crank pin gear end
Key for crank pin, 2 used
Machinery bushing, 2'" % 14 Ga., as required, 2 used
Bearing for FB229 connecting red, GNT15KLL, 2 used
Bearing onby, GNT18KLL
Locking collar only, SN11BK
% . 28 x BOC grease fitting
Connecting rod end housing ofly, bullgear end
1% NLF. elastic stop nut
Pivot pin for swivel end
% - 28 w 4B graasse fitting
Stes! bushing, connecting rod swivel end, 1R2816, 2 usad
Stesl bushing

i Connecting rod

%" x 1% N.C. grade B cap screw

Plunger pin

Washer, 1% % 2%", 10ga.

Washaer, 1% x 216", 14 ga.

Washer, 19%" » 2%", 18 ga.

Snep ring

Elbow for connecting rod grease rube, 88%L Imp.
Sleave for F1441

Greass tube, %", plunger pin 1o FB263 bracket, 7"
Connacting rod end housing, plunger end, complete w/bsaring
Bearing for connecting rod end housing

Bracket for grease tube on connecting rod

Greasa fitting on connecting rod, 2 used

%" % 1/8" pipe reducer bushing

Connector, greasse tube, No, 308808

Slesve for F778, Mo, 31226

Soring loaded grease cup

Side plate L.H. w/bearing & shaft

Key, knotter drive shaft, 4" x %" « 2, 2 used
Side plate, R.H. with bearing cups

Shafy, feed fork drive, -76

Shafy, feed fork drive, 77-

Side plate, R.H., with bearing and shaft, -76

Side plate, R.H. with bearing and shaft, 77-

Roil pin, 3/8” « 14"

B/8"” x 5/8" x 24" sauare key

Connecting rod end housing complete w/bearing, buligear end
Connacting rod complete with snds

22



FLYWHEEL AND PINION SHAFT ASSEMBLY

REF. PART
NO. MO, DESCRIPTION
1 222008 Set collar, pinion shaft, 2-7/16" dia:
2 BSH7127 Bushing for FLW7127, 2 used, 1 pair.
3 FLW7127 Ehywhee! with bushing ]
4 SPR4030 Sprocket, drive for hydraulic pump, 2-7/187
5 SCCH16 Shear bolt %'" x §" N.C. grade 5 cap screw
& F1614 Shear bushing in flywheel, flanged
7 F1132 Shear bushing in flywhee! shear hub
8 HUB7167 Shear hub, 2-7/18"" shaft
g SFCO000B11 %" x 3%" heat treated cap screw NF
10 BAR7375 Pinion bearing anchor bar, 2 used
1 Shim used as nesded

SHMBOO400 20 G. shim
SHMBO040T 18 G, shim
SHMB0O040Z 10 G. shim
12 SCCO000B08 %™ % 2%" heat treated cap screw, 4 used NC
13 GER7128 Pinion gear 2-7/18" shaft, 2 used
i4 k72 Key for shear hub, %" x %' x 3%"
5 F7488 Tapered key for pinions, 3%", 7 used
16 SHF7132 Pinion shaft, 2-7/18”
17 BRG7087 Pinion shaft bearing housing only
18 BRG477212 Pinion shaft bearing only

19 BRG70670 Pinion shaft bearing complate

20 F408 Sot screw , re8r, % x 27 2 used

21 F73 Set sorew | front, 4" x 4" 2 used.

22 F7000 Dirive beit, D168

23 F7699 Motor pulley, 10 OD for V4850
1% bore

23



.2
=

s 000 O P A2

[T

CRANK ARM SHIELD, 7898

PART
NO, . DESCRIPTION

" B/18" whiz lock nut
SCCO000202 5/18" x 1" N.C. cap screw, 5 used
SHBB06 Front mount crank arm shield
WCT0003125 5/16° flat washer, 8 used
SHDBY0S Crank arm shield, front section
SCCO020001 B/16" x %" N.C. cap screw, 7 used
SHDG66S0 Crank arm shield brace
NCCO003125 8/18" clip nut, TH618-075.098, 7 used
- SHD6687 Crank arm shield, side section
SHD7002 Crank arm shield, top section
SHD70110 Crank arm shield assembly

24



28



REF.

= £
GO0 ONBORLN - F

11
12
i3
14
15

18
17
18
g
20
21
22
23
24
25

27
28
28
30
31
az
33
34

35
38
37
38
ag
40

41
az
43
44

45

48
47

49
51

52
&3

54
55

57
58

PART
MO,

F7785
F77683
PWBR3I751800
SCCoo00302
Fi1837
F7768
SCOG00201
SMF0002002
SMFOO02004
F7762
FOO00073
8QS5002500
SQS7802500
F1638
FBOS8
Faosy
Fao5s
Fa172
PLGT7837
SCCoO000313
SC0189
F775
PINTB31
Fo88

F774
SMEGO01001
PLGT7838
PLGT7840
Fa3s57
FB358
PLG13361
PLG13059
F7822
F7438

Faug

F2e8

F77687
WCTOOO7500
WLKOOOQ750
Fid41
FB312

F7a0

F7861

F778

F779

F7735

F7764
KNF11157
KMNF13381
F227

F1e08
F1626

F751

Fi1512
F8185
8108
ZZ0000103
FB379

7813

F7816

E7818

F7818

F7r812
F7825
£7826
NCEORDO3125
WEKDOQ00313
WCTOD03750
WLKO000375
NCEOO07500
NCGO005000

PLUNGER ASSEMBLY MODEL 330

DESCRIPTION

Plungier roller rall, top L.M.

Plunper guids rall, top and bottom

/8" x 1-1/2" No. 3 plow bolt

38" x 1" N.C. cap screw

Hard shids for roller plunger, 4 used

Hard slide mounting ral, L.H. top (Not used after 1879)
5/18" x 34" N.C. flat head, socket screw

5416 x 1" F.4. machine screw for plunger rall, 40 usad
518" x 1-12" F.H. machine scraw for plunger rall, 12 ussd
Plunger rofiar rail, 1.4, bottom

172" x 4" squere head set scraw, top rall, 2 used

12" % 2-1/2" squere head ast screw, bottom ralf, 2 ussd
34" x 2-1/2" square head set screw, plunger pin lock, 2 used
Roller for top of plunger

Adjusting pad for plunger face, right side, used on twine only
Adjusting pad for plunger face, center, 2 used, used on twine only
Adjusting pad for plunger facae, laft side, 18" x 22 chamber
Adlusting pad for plunger face, left side, 17" x 22" chamber
Roller and slide mounting angte, L.H. bottern

3B % 33147 N.C, cap scraw, 12 used

5/18" x 518" allen head ast acrew, 4 used

Roller for piunger, 4 used

Fin, plunger rolier, 4 used

Wiper, rear, 2 used

Wiper, front, 2 used

14" x 3/4" F.H. machine screw. 8 used

Rolter rnounting angle, R.M. rear

Rolier mourting angte, R.H. front

Plunger frame only, 18" x 22", 1979

Plunger frama only, 17" x 22",1879

Plunger frame only, 16" x 22" 1880 -up

Plunger frame ordy, 17" % 22",1980 -up

Wire and twine track block, bottom, 1977-up

Knife guide under fead opening

Plunger slde, flat, upper B.H. side

Plunger slide, flat, lowsar H.H. side

Piunger roller rall, RL.H. bottom

374" flat washer

3/4" look washer

Eibow, greass tubs, 4 used

Sleave for Fi441

Groase tube, righi rear, 38"

Graase ube, left front, 14"

Greass tube, laft rear, 30"

Grease tube, right front, 30"

Grommett, grease wbe protector, 8 used

Phinger knife for 1979

Plunger knife for 1980

Long taper knife . Lo

Bolt for plunger knife, 3 usad

Knite, stationary with squars holes

Bolt for F1609 knife, 4 ussed

Shirn for F1808 knife, 14 ga.

Shim for F1808 knife. 20 ga.

Plunger complete, lsss knife, 168" x 22" chamber (1878): PLG0130580 (for 1881 -up models)
Plunger complete, leas knife, 17 x 22" chamber (1979); PLG0130550 (for 1981-up models)

118" P.T. grease fitting

Bale chamber bottom

Liner axt. for bale chamber bottom, R.H., 1877-up

Liner ext. for bale chamber bottom, R.H. center, 1977-up
Liner ext. for bate chamber bottom, L.H. center, 1877-up
Liner ext. for baie chember bottom, L.H., 1977-up

Liner for bale chamber slide, R.H.

Liner for bale chamber side. L.H., 18" chambaer
Liner for bals chamber side, L.M., 17" chamber
518" N.C. nut

5/18" lock washer

3/8" flat washer

3/8" lock washer

347 N.C st

H2'" NG, nut

26



HEF.
NO.

=3 EH N b Ll By -2

PART
NG,
F7888
F7599
F7587
F1228
Fi01
F7187
F49B
FR102
Fga382
F8381
F8380
F8383
FB113
FB81C3
Fico
F1i46

FENBBO2

FI573
F7148
F7386
F7193
F7180
£7190
F7572
F7194
F7151
F7356
F7176

3y

PICKUP CYLINDER ASSEMBLY

DESCRIPTION
Roller for F7587 cam lever
Cam lever only
Cam lever with roller, 6 used
Pickup finger, 6% shank, 54 used
Pickup finger guide pipe, 42 used
Tooth bar bearing, 12 used
Pin, tooth bar, 6 used
Bearing, pickup shaft
Flangett with zerk, G72MSA
Locking coltar
Bearing only for FB102, GRATOGNPPRCA
Flangett, G72MSR
Center brace for formed stripper bar
Pickup shaft with flangses
Pickup finger guide, 80 used
Skirt for fender
Fender extension
Fender, outside
Fender flare, cutside
Fender flare sxtension, outside
Fender mounting clip, 4 used
Bottom stripper bar
Pickup cam
Fender, inside
Pickup lift bracket
Fender flare, inside
Fender flare extension, inside
Bearing, L.M., pickup mounting

27

REF.
NO.
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47

PART

NO.

PCY 11744
F7732
F7734
F7741
F7186
F7382
SMR000202
F7730
F7731
F7156
F7154

F36
SCCOB00508
SCC0020001
SCCOC00404
SFC0020001
SCCOD00207
SCCO000202

DESCRIPTION
Pickup frame
Stripper, inside
Stripper, center, 17 used
Stripper, outside
Tooih bar, 6 used
Bearing, R.H., pickup mounting
5/16' x 1" R.H. machine scrow
Top stripper bar, formed
Pickup joint sheet
Spring plate
Spring for pickup balance, 2 used
Evebolt for pickup balance spring, 2 used
%' x 2% N.C. cap screw
B/168" x %" N.C. cap screw
7/16" x %" N.C. cap screw
5/16" x 2" N.F.H.T. cap screw
B/16" » 2% N.C. cap screw
5/16" x 1" N.C. cap screw

SMFOO02002 5/168" x 17 C.5. machine screw
SMRO00I000 %' x %" R.H, machine screw

F6088

F6087
F6386
F6804

F7760

Guide

%Y x 1% R.H. stove bolt
%" flat washer

Pickup fift indicator rod
Bracket

Clamp

Pickup complete, less balance springs, lift
bracket, and mounting bearings.



PART

NG,

Fa162
F8183
FB338
F8336
F8337
Fg8338
SCCO000302
F80s0 ;
F80s81
F7063
PWB3751500
F8A

£7

Fi26

F8092

F122

Faa
SCCO000604
F75635
F7456
5CC0000507
Fa4i

F129
5CCO000508
SCCO000304
SCCOO00204
NCEGO00600
NCEDOOOZ15
NCJC005000
SCCOG00202
SQS3781000

PICKUP DRIVE

DESCRIPTION
Pickup drive shaft shield

- Brace for pickup drive shaft shield
- Universal drive shaft complete

Universal with rectangular tube
Liniversal with rectangular shaft
Universal joint repair kit

3/8" x 1" N.C. cap screw, 2 used
Bearing mount brackst

Bearing mount plate

Bearing, 1-3/8"

3/8” x 1%" No. 3 plow bolt, 2 used
Pickun driven sheave

Pickup clutch ring

Pickup clutch spring

Pickup drive shaft

Key, 1/4n % %n X 21/2u

Woodruff key, 3/8" x 1%

" x 1A' N.C. cap screw, 4 used
Pickup drive belt, CX1056

Pickup drive belt tightener bracket
Wk 2%" N.C. cap screw

idler puliey, pickup belt tightener
Spring, pickup belt tightener

W% x 2% N.C. cap screw

3/8" x %" N.C. cap screw

/18" x 1%" N.C. cap screw

%" NLC. fiber jock nut

3/8" N.C. fiber lock nut

%" N.C. Jam nut

B/16" x 1" N.C. cap screw

3/8” x 1" M.C. square head set screw

28






HEF.

PART RO.

Fea38
F6635
F6719
F6638
Fe687
FE659
FE720

F6451

F6618
F5554
NFJ0005000
F6723
Fe212
F6706
F&707
£7194
F6708
F8264
F6710

F6711

F5121

Fe724
F5049
F6725
F6726
FE727
F6728
F6729
F6730

Fo&

F6410
F7154
F6712
SCC0020003
SCC0000101
FT0000108
SCC0000301
WES0003750
F6a3z
PING0O01250
220000100
COTO000502
270000406
COT0000301
COT0000802
WCT0000375
MCHO000375

PICK UP LIFT

DESCRIPTION

Hydradiic control valve, DV-(24

3/8” J.1.C. 90° male sibow

174" J4.C. 90° male slbow

3/8” J1.C. 90° male sibow

1/4” hydraulic hose, w/JLC. female fittings, 105
/4" hydraulic hose, w/J.LC. femais fitlings, 100"
1/4” hydraulic hose, w/J.LC. female fittings, 41"
Link rod

Hydraulic pickup control lever

Knob for controf lever

12" N.F. nut

Flange bearing, FAH16G triangle, 2 used
Ball rod end, 1/27

Pickup §ift rod

Clevis, pickup lift

Pickup lift bracket

Pickup lift shaft

Rubber bumper

Pickup lift shaft lever

Pickup lift cylinder lever

1” set coliar

Hydrautic cylinder for pickup, WFC1560-6
1/2" % 1-1/4" clevis pin

Tube assembly only

Piston

Ring kit for F6724 cylinder

Cylinder head

Piston rod

Clevis

Eye bolt for pickup batance spring, 3 used
Spacer bushing, 3 used

Spring for pickup balance, 3 used

0

Anchor plate pickup spring {adverse conduction pickup BKT11386)

5/18" x 1-1/4" N.C. cap screw
1/4" x 3/4" M.C. cap screw, 4 used
7016 % 1-1/2" M.F. cap scraw
3/8" % 3/4" N.C. cap screw
3/8" star lock washer, external
Faader houss support, RL.H.
1/2" % 1-1/4" clevis pin

1/4” zerk

1/8" x 1" cotter key

1/4" x 1/4" % 1" key square key
3732”7 % 3/4” cotter key

3/16" x 1-1/4” cotter key

3/8” fiat washer, 8 used

318" NC nunt, © used

30



a



REF.

mammmw:mm.&-wmmg

PICKUP FEED HOUSE--1881

PART

NQG.

F8375
F7579
F7a54
SHE51188501
FO7114
SHM7088
FH4907
FH7088
F7714
£7394
F7162
FD7116
F7145
F7713
F7157
F7489
F1159
FH7118
Fi472
SRE7005
056-130
5CCoG20008
SHD7096
8261
F7i64
F7160
BMP4243
SHD11890
SH{3118858
£7278
F7238
FT276

E281

F1563
SCCO000404
SCC00200608
8264
SHI1188500
SHD11843
STR8762
STRO7&1
SHD11885
SPC13540

DESCRIPTION

Shield, right side knotter drive arm
Bracket, drive arm shield

Brace

Shield over pickup, rear

Freeman decal, red, 2 used

Shim

Feed house and plate

Feed house rear

Feed house bottom shim

Pickup stop

Feed house back shield

Freeman decal

Feed house bottom wear plate
Feed house bottom

Angle brace for feed house bottom sheet
Guard angle

Hay hold down, 2 used

Guard pipe support

Guard pipe, outside w/latch mounting plate

Latch spring

Ferrule

5/16" x 2-1/2" N.C. cap screw
Hood latch

Guard pipe, center

Guard pipe, inside

Hay hold down, inside

Rubber bumper {2 used}
Shield gver pickup front
Shield over pickup complete
Rotl pin, 1/2" % 2", 2 used
Roil pin, 3/8" x 1-1/2"
Ferrule for F1563

Spring tatch

Catch for torgue shaft

71187 x 1-1/2"" N.C.H.T. cap screw
/16" x 2-1/2" N.C. cap screw
Rubber bumper

Shield over pickup

Face shield over pickup

Tie strap 200
Tie strap 330
Front & Rear Asserably {includes 4138}

Spacer

32






REF.
MO,

PART
MO,

F7966
FE231
FTi09
F1igs
F1603
F1193
MNFHO004375
NFEOOO37E0
F1189
F7089
SFCO000308
7068
F7970
SFCO0O0405
Frag7
F7o
£7829
Fgz47
Fg8245
F§246
Faz260
£8280
FB8249
Fg8262

F248

F249

F8253
£8381

FEED ARM DRIVE, FEED ARM AND FEED FORK ASSEMBLY

DESCRIPTION

Feed fork complate

Faed fork frame only

/16" x 14" NFHT cap screw

Clip for tines

Tine, leading, short, 2 used

Bushing and stop for tines

7716 NF nut

3/8” NF ESNA

Yine, outside centar

Tine, tratling, outside, 2%" offset
3/8" % 2% NFHT cap screw, 5 used
Tine, trailing, center

Strap for feed fork tine, inside
/167 % 1% NFHT cap screw

Tina, trailing, inside, 1 offset
Strap for feed fork tine, outside
Torque shaft, 14"

Washer, 1-1/8" x 3" x B ga.
Mardenad washer, 1% x 37 x 082"
Hardened washer, 1% x 3" » 028"
Feed arm conn, rod assembly
Beating for block, B2815

Bearing block with bearings, 2 used
Bearing for block, B1816

1-1/8" x 14 ga. machinery bushing
1-1/8" % 18 ga, machinery bushing
£in, bearing

Crank pin only

NFX00011250 1-1/8"NF elastic stop jam nut

Fa361

SFCO000408
FB254
FB258
270000207
F8140
F8250
FB256 .
SFCo00407 |
SCCO00A710
F4080
NFEQ003750
F7633
F7634
SCO0000309
NFEDO5000
F7532
F1673
£8130
F8141
F8127
F8187
F8334
F8316

Crank pin with washers and nuts,
complete

7716 x 2%" NF cap screw

Swivel yoke only

Feed arm conn. rod only

1%’ x 14 ga. machinery bushing

Jam nut, 277 - 12

Swivel nut, feed arm shaft

Bearing block yoke

71187 % 2% N.F. cap screw

§/8" x 3" N.C. cap screw

Latch roller

3/8" NF Fiber lock nut

Roiler plate

Boit, 3/8" x 2% NFHT

3/8" x 2%" NC holiow head cap screw

%" WF nut

Bottom plate

%" x 3" NF grade B cap screw
Pivot shaft sleave

Bushing for torgue shaft bearing
Torque shaft bearing with bushing

Pivet shaft washer, 2.5/8" x 3% x 14 ga.
Pivot shaft washer, 2-5/8" x 3% x 20 ga.

Washer, %" x 7/8" x 030"

REF.

80
A

92

94
95
86
87

PART

F7604
F7610
F7607
F7605
r1559
F1567
F8262
F1656
F7606

Fg22
NCEQO00625
S5CC000G706
+1561
F1643
F8296
£20000220
F8233
NCEQDD0G25
SCCo000716
F8136
SC00000100
SFCO000514
S5T850060500
£2425

CRATOTZ
FB8130
F8129
F8131
F8132
F8257

£8134
FE133
NCEQCO0625
Fi661
SCCOBu0708
FB126
F8135
F8137
F8138
SCCoo0e708
FB185
F8186
SCCO000708
FB128

F8255
F8265
NHFCD05000
WAS104

SFCO000712
Z2Z100

DERCRIPTION
Latch
Cuad ring for F7804 latch
Bushing for F7804 latch
L.atch hinge pin
Trip arm pin
C ring, 2 used
Trip arm sleeva
Trip arm bushing
Trip arm
Cam follower for spring arm,CF 1.8
5/8" NC nut
5/8" % 1% N.C. cap screw
Trip arm spring rod cievis pin
Trip arm spring rod
Trip arm spring

Machine bushinglas required)3/4"x 10 Ga,

Feed arm, with 1.1/8" hole
5/8” N.C. fiber lock nut
5/8” x B N.C, cap screw
Dust cap
10-32 x 3/8" Hat head socket cap screw
Yo" w &' N.F.H.T. cap sorew, 3 used
%" % %" hotlow head set screw, 3 used
Key, feed arm drive shaft,
B/B" x B/B" x 2%"
Crank arm
Retaining ring, RR425
Plug cap, HP 4%
Mut, bearing takeup, N-12, 2 used
Lock washer, W 12
Yoke and bearing block assembly,
less pin assembily
Bearing cone, JLM710848, 2 used
Begring cup, JLM710810, 2 used
5/8" N.C. fiber lock nut, 2 used
Hydraulic shut-off fitting, No. 19408
5/8" x 2%" MN.C. cap screw. 2 used
Pivot shaft
Oil seal, 55304
Pivot shatft strap, rear, 18" chamber
Pivot shaft strap, rear, 17" chamber
B/8" » 2%" N.C. cap screw, 2 used
Pivot shaft strap, front, 18" chamber
Pivot shaft strap, front, 17 chamber
&/8” x 1%" N.C. cap screw, 2 used
Feed arm bearing housing
with bearing cups
Swivel yoke and bearing assembly,
tgss pin assembly
Feed arr pivot shaft assembly, {Ref,
18, 26, 32, 37-70, 75-91)

Y high nut

%" structural washer
B/8" x %" N.F. cap screw
% - 28 zevk, 1641_8



REF.
MO,

s B it ot asih
DN PRWN=00ER~10H0 W

PART
MO,
F1617
F1818
F1819
Fi889
F1890
1831
F8022
F1688
F1687
F8023
F278
F440
Fig72
F1513

KNOTTER TRIP ASSENMBLY

DESCRIPTION
Meter wheel shaft bracket, 2 used
Meoter wheel shaft bearing complete, 2 used
Bearing only, RAG1ZNPPB
Flangett only, 47MST
Locking collar only, S1012K
Meter wheel, 10"
Meter wheel shaft
Meter trip bar
Knurled friction disc
Guide washer
Spring
Ferrule
Carn follower bearing
iKnotter trip mount

ZZ0000220 %7 x 1%" - 10 ga. machine bushing

F7227
F1514
F1568
Fi1515

Bushing, %" x 7/8" x %" cilite

Reset lever

Bushing, rest lever, %" x B/8" x 1" oilite
Ciutch stop lever

35

REF,
NO.
17
18
18
20
21
22
23
24

25

26
27
28
29

30
31

PART
NO.

220000210
F1517
F1632
F1608
SCC0000505
SCCO000503
SCCO000206
SCCB000303

S TO000201

COT0000800
COT0000802
F7391

F304

638

F536

Fa3g

637

DESCRIPTION

%' x 7/8" - 14 ga. machine bushing

Trip spring

Meter trip bar stop with bolt

Shield for meter wheel

%" x 1% M.C. cap screw, trip bar stop

w" x 1% N.C. cap screw, clutch stop

B/16' x 27 M.C.cap serew, ciutch stop clamp

38" x 1% N.C. cap screw, Knurled rolfer
and washer

5/16" x %" NCBH machine screw, bearing
1o bracket

3/16" % %" cotter key

1/8" x 1" cotter key

Bale counter mounting angle

Bale counter, Veader Root

Arm wiscrew for F204

Reset knob for F304

Spring, bale counter

Chain, bale countsr



KNOTTER BRAKE ASSEMBLY

REF. PART
NO. NO.
1 F7528
2 F7450
3 F7451
4 F7453
5 F7449
6 F7454 .
7 RIVODOO106
8 ¥F2486
g F78B7
13 F7561
11 F7560
12 F7586
13 F7585
14 F1572
18 F7448
16 F7559
17 F7452
i8 F7904
18 SCCO000511
NCEGODO500
20 SCCOO00203
NCEOQQ0312
21 SCC0o000312
NCEODDO375
22 F802

DESCRIPTION

Brake disc with hard notch, 1-3/8"
Outside brake plate with lining

Brake piate stud, 2 used

Brake plate spring, 2 used

inside brake plate with lining

Brake lining with rivets, 2 used

Rivets for brake lining, 6 used

Saddle lever washer

Seal for saddle lever anchor, 683123 Victor
Saddle lever lower hatf with bushing
Saddle fever upper half with spring anchor
Bushing for saddie lever, %' x 17 x 1%
Saddle lever sleeve

Cam foliower, saddle lever

Saddle lever spring eyebolt

Saddie lever spring

Brake plate bolt, %" x 3" NC

3/8" x 3/8" x 2 key for brake disc

%' % 3% NC cap screw w/fibre

¥%''NC ESNA nut

5/16' % 1%" NC cap screw w/fibre lock
5/18" NC ESNA nut

3/8" x 3%” NC cap screw w/fibre fock
3/8" NC ESNA nut

Mach. washer



37



WIRE KNOTTER 1980

REF. PART
NG, NO. DESCRIPTION
i F7063 Knotter mounting angle, L.H,
2 F7065 Knotter mounting angle, R.H.
3 F7793 Twister and shuttle bar frame
4 F7089 Twister shait
5 £4046 Twister hook
6 £7248 Twister hook bolt
7 F1i72 Set collar, %"
8 F4024 Sprocket, twister shaft, 15T
] F7318 Wire holder rud
10 F7087 Wire knife
11 F£7086 Gripper spacer, bottom
12 F7085 Wire gripper
13 F7084 Grinper top plate
14 KNT11276 Wire divider
15 F7313 Wire gripper tongue
16 F7792 Shuttle bar with adjusting screws
17 F7081 Shuttle bar adjusting screws
18 F7330 Chain tightener pulley
19 F7329 Chain tightener puliey bracket
20 F7077 Cam shaft
NOT SHOWN

Set of guages for adjusting gripper biocks
F7511  Block

F7392 Blade

F7512 Blade and block set,
21 F7075 Shuttle bar drive cam
22 F7076  Rollpin, %" x 1%
23 F7078 Shuttle bar crank flange
24 F7079 Cam follower
25 F7794 Upper wire guide bracket
26 SHD7494 Shieid
27 F7796 Twister drive chain, 77P No. 40
28 Fr227 Bushing, twister shaft
29 Fr227 Bushing, cam shaft

30  SCCOO00303 3/B” x 1" N.C. cap screw

3t SCCO000302 3/8"x 1" N.C. cap screw

32  SCC0000201 5/16" x %' N.C. cap screw
33 SFCO000308 3/8" x 2% NFHT cap screw
34 SFCO000205 5/16" % 1%" NFHT cap screw
35 SCCO000302 3/8” x 17 N.C. cap screw

28 SCCo000506 %" x 27" N.C. cap screw

37 SQG83750750 3/8" x %" N.C. square head set screw
38 770000220 ‘Woasher, 10ga., %"

38  ZZ0000109 Zerk

40 F7346 Brace w/angle L.H.

4 F7345  Brace w/angle R.H.

a8



PART
MO.

F7h19
1822
F1633
F4115
F4133

F4134
F4135
F755

F7456
F1623

Fi620
F7349
F7348
F7345
F440

F7571
F7432
F7072
F7063
F4137

F4138
F7B70

WIRE KNOTTER 1980

DESCHRIPTION

Clutch w/pawi, 1-3/8"

Chutch pawl

Clutch paw! pin

Spring, elutch paw!

Notched ciutch disc with F4134
bearing, 1-3/8"

Bearing for F4133 disc

fnner race for F4134 bearing

Ciutch sprocket {327- no. 60)

K notter shaft

Washer, 7/168” L.D. x 7/8” O.D.
% 0257

Clutch pawd pin lock

Brace w/angle, L.H.

Brace w/angle, center

Brace w/angle, R.H.

Farrule for F7348 brace

Knotter mount, L.H.

Intermitient gear

Pinion frame

Bearing, knotter shaft, Z used

Bushing for F7072 frame, 1-3/8"
x 1% = 2"

Clamp cotlar

Knotier mount, R.H.

REF.
HNO.

38

PART
MO,
F72a7
F743%
F7257
F7068
F7078
F4030
F4136
F4189
F4%61
F1676

F248

£7987
F4159
F4160
F4181

DESCRIPTION

Bushing for F7072 frame, 7/87 x 17 x 1"

Pinion

Twister drive sprocket, 40825
Pinion shaft

Rall pin, pinion to shaft, %°' x %"
Foll pin, sprocket to shaft, %' x 27
Hardened washer, 1-3/87 1.D., 16 ga.
Knotter shaft spacer washer, 10 ga.
Knotter shaft spacer washer, 18 ga.

Adapter with 16458 zerk, end of knotter

shaf{
Knotter shaft end washer, L.H.
Ghield for knotter clutch
Washer spacer, 10 ga., 1-3/8"" 1.D.
Washer spacer, 14 ga., 1-3/8" 1.D.
Washer spacer, 18 ga., 1-3/8" 1.D.

SCCO000304 3/8" x 1%" N.C, cap screw
SCCO000510 %" x 3" N.C. cap screw
ZZ0000404  3/B" x 3/8 x 2% key
SCCO000509 %" x 2% N.C. cap screw

F7804

I/B” % 3B x 2" key

SCCOO00302 3/8" x 1" N.C. cap screw

F7461
F7680

Meedle yoke drive arm

Wire knotter complete with clutch & brake



€0 i S B (SR = mmqmm&ww—aﬁmwwmm&wwdgm
R

WIRE BOX AND WIRE GUIDES ~ 1880

BARY REF. PaAT
KO, DESCRIPTION WO, MO, DESCRIPTION
F4014 foller for wire guide and needis 31 BKT72Z35 Wire box mounting bracket
F4D15 Bushing for FA014 roiler 32 F7556 Bottom support plate
F4222 Wire guide frame only {lower rear} <} Bolt with nut %" x 5%" N.C. cap screw
FBE7 Snap ring for FB58 bushing 34 BKT2797 Wire box mounting brackest, R.H.
868 Wire guide bushing 3B 5731 Wire box bracket, R.H.
F4208 Wire guide complete, lower rear 38 F7615 6 compartiment wire box complete with
F4068 Bushing for F4087 roller braces and harness
F4067 - Roller, lower front wire guide a7 F4210 Spring for wire alarm rod
F8173 Wire guide bracket, top bracket 38 8175 Spacer, 1%
F8174 Wive guide complate, lower front ' 39 F8178 Spacar, 13/32"

. Bolt with lock nut, %" x 1" N.C. cap strew, 3 used 40 318 % 3 Wo. 3plow bolt, 2 used
F4203 Upper wire guide complete with pin 41 F8317 Wire carrier end plate
FAa204 Upper wire guide wear pin 42 Fa3ig Wire carrier clamp
F5169 Snap ring for waar pin 43 E7231% Pipe spacer, wire carrier, short
4326 Upper wire guide, bracket only 44 F7232 . Pipe spacer, wire carrier, long
F4163 Wire guide brackes, rear 45 3/8" x B N.C. cap screw
Fa234 Wire guide bracket cormplete with bushing 48 F7230 Stay bolt, wire carrier
F7637 Wire box divider ' 47 F4228 Wire carrier complate
FI638 Wire box side, front 48 %’ N.C. fiber lock nut
F7639 Wire box side, rear 48 3/8" N.C. fiber lock nut
F7640 Wire box bottom siats 60 %" » %" machine screw
F7641 Wire box end, feft 81 3/8" x 1%" N.C, carriage bolt
E£76842 Wire box divider angle 52 " x %" N.C, cap screw
F7643 YWire box base with end plate 53 B/16" x %' machine screw
F7644 Angls for wive alsrm mounting bracket, L.H. b4 Fa311 Wire guide, bottom brackst
E7648 Angle for wire alarm mounting bracket, R.H. 58 BKTB0B6 Wire guide bracket, 78-
F4181 Mounting bracket for wire alarm rod, L.H. 56 FB314 Wire guide bracket, -77
F4190 Mounting bracket for wirs alerm rod, R.H. &7 FB322 Tube clamp, -77
F7608 Red for wire alarm 68 F6321 Tube clamp “Li*" bolt, -77
Fo4asg Switch only for wire alarm



41



REF.

0 O ot £ U’i-ﬁhwmag

PART
NG,
F7063
F9g
CAM7180
£8053
4104

F4159
Fro42
F7943
F4136

F8370
Frare
F7884
FB0B0
FBO4D
F788G
7860
7881
FBOTO

F8071
F8i6s

F8069

7862
F7948
F7947

Fro4s

Fe051
F7867
F7868
F7869
7870
F7871
Figi2
F7873
F7874
F1680
Fes7

F&58

Fas59

TWINE KNOTTER

DESCRIPTION
Knotter shaft bearing, 1-3/8"
1-3/8" set collar
Twine finger drive cam
Knotter frame complete
Key, 3/8” x 3/8" x 19",
cam gear '
Knotter shaft spacer washer, 10 ga.
Knotter cam gear
Knotter frame only
Hardened washer, 1.3/8” 1.D,,
16 ga,
1/8" P.T. straight grease fitting,
No. 17108
Knotter shaft, adjustable, 3307
Snap ring for knife arm pin
Knife arm pin
inife arm complete
Twine knife
Twine knife screw
Knife arm washer
Knotter bill hook
Trigger for F7861 knotter
bill hook
Pin for FBO70 trigger
Knotter bill hook pinion spacer washer,
Rivitd
Knotter bill hook pinion spacer washer,
Dasr
3/8" % 1% N.C. cap screw
Pinion, knotter hook
Knotter hook cam adjusting screw
Knotter hook cam adjusting spring
7/16” x 1%" N.F. cap screw
Knotter hook cam adjusting
SCrew nut
Knotter hook cam
Twine holder bolt
Twing holdar
Twine disc
Twine disc cleaner
Pindon, twine holder disc
Roll pin
Pinion, knotter worm
Knotter worm shaft
Washer, Knotter worm shaft, 28 ga.
Washer, Knotter worm shaft, 10 ga.
Washer, Knotter warm shaft, 14 ga.
Washer, Knotter worm shaft, 18 ga.

42

REF.
NO.
35
36
37
a8
38
40
41
42
43
44
45
46
47

48
4¢
50
51
b2
B3
54
55
b8
57

SHIMS AS NEEDED

PART
RO,

F7875
F7878
FBOs2
8369
Fg368
F7o88

F7518
F1620
F1633
Fig22
Fa115
F4133

F4134

F4135

F755

Fa3
F7987
F78e2
F7883
F1623

F78G2
F7893

F4i61
F4160

F8280
F8274
Fga75
F7461
F7804
Fa0b4

Fra7y
F7978

TKN7130 Twine knotier assembly complete with
mounts, clutch assernbly and brake

TKMN7131 Twine knotter shaft assembly with clutch

DESCRIPTION

Knotter worm only
Knotter worm and shaft complete
Twine holder spring, 3 used
Twine knotter mount, L.H,
Twine knotter mount, R.H.
Snap ring, No. 5160-137
3/8" x 1" N.C. cap screw, ? used
Clutch w/pawl
Clutch pawl pin lock
Clutch paw!f pin
Clutch paw!
Spring, clutch pawl
Notched clutch disc w/F4134

bearing
Bearing
Inter race
Sprocket, knotter clutch, BDA3Z
3/8" x 1" N.C. cap scraw
Knotter head anchor
Shieid for knotter clutch
Zerk, 800
Zerk, straight
Washer, clutch paw!
3/8" % 1 cap screw
Knife arm shaft washer
Knife arm shaft nut
%' % 3" N.C. cap screw
Knotter shaft spacer washer, 18 ga.
Knotter shaft spacer washer, 14 ga.
1-3/8" NLF. elastic stop jam nut
Washer
Roller
Snap ring
MNeedle yoke drive arm
Key, 3/87 % 3/8" x 2¢
Key, 3/8” x 3/8" x %"

Knotter shaft spacer, .010°
Knotter shaft spacer, 005"

and brake dise



o

43



REF.

@mwmm&-mm—»%

ig
20
21
22
23
24
25
2%
27
28
28
30
31
32
33
34

35

PART

MO,

F7083

Fog
CAMTIE0
KNTE003
Fé104
F4159
F7842
KNTO060030
Fa138
ZZ0B000103
8370
F7978
F7884
FBOs0
EB04g
F7858
E7860
F7861
FBe070
FBG71
8068
FBOGY
SCCO0003063
F7862
F7948
7847
FTO0C0T09
£7949
FB051
7867
F7668
F7869
KNT006012
F7871
F7872
F7873
F7874
F1680
F&87

F6o8

Feba
k7875

SPLIT-TWINE KNOTTER 330

DESCRIPTION

Knotter shaft bearing, 1 3/8"

1-3/8" set collar

Twine finger drive cam

Sglit Knotter frame complete

Key, 3/8" x 3/8" x 1%", cam gear
Knotter shaft spacer washer, 10 ga.
Knotter cam gear

Split knotter frame only

Hardened washer, 1 3/8" 1.D., 16 ga.
1/87 P.T. straight grease fitting, No. 1710B
Knotter shaft, adjustabie

Snap ring for knife arm pin

Knife arm pin

Knife arm complete

Twineg knife

Twine knife screw

Knife arm washer

Knotter bill hook

Trigger for F7881 knotter bill hook
Pin for F8O70 trigger

Knotter bill hook pinion spacer washer .020°
Knotter bitl hook pinion spacer washer, .035"
3/8" x 1%" N.C. cap screw

Pinion, knotter hook

Knotter hook cam adjusting screw
Knotter hook cam adjusting spring
718" x 1%" N.F. cap screw
Knotter hook cam adjusting screw nug
Knotter hook cam

Twine holder bolt

Fwine holder .

Twine disg

Twine disc cleaner

Pinion, twine holder disc

Roli pin

Pinion, knotter worm

Knotier worm shaft

Washer, Knotter worm shaft, 28 ga.
Washer, Knotter worm shaft, 10 ga.
Washer, Knotter worm shaft, 14 ga.
Washer, Knotter worm shaft, 18 ga.
Knotter worm only

44

REF.
MO,
36
37
39
39

PARY

M,

F7876

FB052

FB8I69

Fg8368

F7688
SCCO000302
F7B19

F1620

1633

F1622

F4115
F4133

F4134

F4138

E755
SCCO000302
F8371

7987

F7882

F7883

F1623
SCCO000302
F7892

F7883
SCCO000B10
F41861

Fa160
NFJ0013750
F8280
FBz74
F8278

Fi481

F7804

Fa0s4

SCC0000202
WLKG003125
KNTHE321481

SHIMS AS NEEDED:

F7977
F7978

DESCRIPTION

Knotter worm and shaft complete
Twine holder spring, 3 used
Twine knotter mount, L.H,
Twine knotter mount, A.H,

Snap ring, No. B160-137

3/8 % 1 N.GC. cap screw, 2 used
Clutch wipawt

Cluich paw! pin fock

Clutch pawt pin

Cluteh pawl

Spring, ciuich pawl

Notched clutch disc w/F4134 bearing
Bearing

tnner race

Sprocket, knotter clutch, G0A32
3/8” x 17 N.C. vap screw

Knotter head anchor

Shietd for knotter ctutch

Zerk, 96 -

Zerk, straight

Washer, elutch pawl

3/8" x 1" cap screw

Knife arm shaft washer

Knife arm shaft nut

¥%' x 3" M.C. cap screw

Knotter shaft spacer washer, 18 ga.
Knotter shaft spacer washer, 14 ga.
1-3/8" M.F, elastic stop jam nut
Washer

Roller

Snap ring

Needle yoke drive arm

Key, 3/8" x 3/8" x 2"

Key, 3/8" % 3/8" x %"

Pin

8/16" x 1" NC HTCS Cap screw (2 used)
5/16" Lock washer {2 used)

Roll pin

Knotter shaft spacer, .010"
Knotter shaft spacer, 005"



REF.
MO,

TWINE FINGER DRIVE

PART
MO,

FB8369

Faoas

FBO03

Feag4

FE004

F7859
NCHODO3750
SCCOG00306
NCH3125
S5CC0000204
WCT0003125
SCCo000103
Fib572

F1517
MNEHO003750
F159
SCCO00a202
FB143
SFCO000201
WIS0003126
Fat4z

F8144

FB8336

FB1486

FB330
SCCO000102
F7958

DESCRIPTION

Twine knotter mount, L.H.
Bearing, twine fingsr drive rod
Rearing only, RATOONPPE

Locking collar only, S100K
Flangette only, 52MST

Twine finger stop bracket

3/8" N.C. nut, 2 used

3/87 x 2" N.C. cap screw

B/16° NC nut, 2 used as spacers
/16 x 1% N.C. cap screw, 4 used
5/16" washer, 2 used

% 1% N.C. cap screw

Cam follower

Soring, twine finger return

3/8" N.F. nut, 6 used

Twine finger link block, 3 used
5/15 ¥ 1" N.C. cap screw

Twine fingsr drive rod

516" x %" N.F. cap screw, 3 used
5/16" internal star lock washer, 3 used
Drive rod bushing, 2 used

Bushing, twine finger, 3 used
Twine finger, 3 used

Twine finger washer, 3 used

3/8" % 7/8" carriage bolt, grade 8, 3 used
%" x 1 N.C. cap screw

Twine finger drive shaft assembly

45



3t

PART
KO,

ROD1328%
F7541
F7528
F7929
BOX13273
F7931
F7932
F7933
SBHO0003001
F7890
F7889
F7891
F7898
F867

F856
F7934
BOX13272

F7936

DESCRIPTION

Twine box hotd down rod
Spring, twine box hoid down
Set coilar, 5/16"

Twine box side
Twine hox end

Twine box hold down

Twine box bottom

Twine box top section

3/8"" x 3/4" button head screw
Twine tension top

Twine tension base

Twine tension assembly

Twine guide bushing holder

Snap ring for FB56

Twine guide bushing

Twine guide bracket

Twine box hold down bolt
SMFO00G100 1/4" x 1/2" flat head machine screw
Twine box complete, 8 compartment,
targe plastic twine ball, Ref. 1-18

31
32

33

34
36

46

TWINE BOX AND TWINE GUIDES

BART
MO,

7937
FB318
SCCO000316
F7556
SCC00005617
F7938
BKT5690
S5CC0000302
E525

F7973
BOX13309
BOX13292
BOX13028
BOX 13286
F75bb
BOX132731

F8317
F8279
F&731

/ 26
{

DESCRIPTION

Twine hox bracket

Twine box clamp

3/8" x 5" N.C. cap screw

Bottom support plate for F7555

1/2' x 5-1/2" N.C. cap screw

Twine box base tube with end mount

Twine box mounting bracket, R.H.

3/8" x 1" N.C. cap screw

Holder for twine guide bushing

Holder for needle twine guide bushing

Twine box, 4 compartment, dome lid, box only
Twine box, 6 compartment, dome lid, box only
Twine box, 8 compartment, dome lid, box only
Twine box, 12 compartment, dome lid, box only
Twine box tube mounting bracket, left hand
Twine box, @ compartment, large plastic twine balls
complete with base tube and mounting brackets.
Twine box bracket

Guard, twine tension

Twine box mount






KNOTTER DRIVE AND NEEDLE AND YOKE ASSEMBLY

REF. PART
NGO NG, DESCRIPTION
o1 F7569 Needis guard, L H,
F7668 Meedle guard, R.H.
2 Fa177 . Needie, wire, complete w/roller
3 F4016 Bolt, neadle roller
4 F4015 Bushing, needle roller
5 F4014 Rolier, needie
& F7903 Needie yoke
7 Fi552 Bolt with nut, 4" x 34" carrisge, 3 used
8 F15562 Bolt, drive rod to needle yoke winut
g F1548 - Drive rod end, B.H, thread, 2 used
10 F7554 Dirive rod, 2 used
11 F15560 Dirive rod end, L.H. thread, 2 used
12 FT523 Bearing, KP12A
13 F7837 MNeedle yoke bearing complete, L M.
14 F1702 Shim for needie yoke baaring
15 FI821 Needle yoke bearing complete, H.H.
16 F220 Hay dog pin
17 F188 Hay dog spring
18 F7811 Hay dog, top. Twine baler only.
19 SMSO000107 1" x %' self-tapping screw
20 F1589 Rubber pads
21 Fi5561 Bolt, drive rod 1o clutch
22 8084 Chain tightner adjusting bolt
23 NFEOQUZE00 % NE alastic stop nut
24 883 {dier pulley and tightner, knotter chain, 2 used

25 SCCO000B0Y % x 2% N.C. cap screw, 2 used
26 SCCO000B08 %' x 1%" N.C. cap screw

27 F8164 Bracket for knotter drive chain shield

28 SCCO000301 3/8" x % N.C. cap screw

29 F440 Farrule

30 #8083 Chain tightner bracket

31 CHNG240 Knotter drive chain, twine, 2402 No. 60
F7055 Knotter drive chain, wire, 238P No. 80
F759 (et fink, RC B0
F760 Connecting link, RC 60
F761 Roller link, RC 60

32 F246 Washer

33 FB112 Chain hold down

34 220000218 17 x 14 ga. machine bushing
35 SCCOO0051T %" x IU” N.C. cap screw

358 #7387 Sprocket for chain divider, 2 used

37 F7547 Plunger stop dog

38 F7588 Plunger dog pin

39 F7524 Piunger dog return rod

40 F837 Hay dog, bottom. Top & bottom, Wire oniy.
41 F1517 Plunger dog return spring

43 F1527 Clevis pin

43 F7526 Clavis

44 F7845 Bushing for plunger dog return lever, 7/87 x 1" x 7/8"
45 F7652 Plunger dog return lever

46 SCCO000102 %" x 1" N.C. cap screw

a7 F4205 Wire guide complete, lower rear

48 F4222 Wire guide frame

48 F856 Wire guide bushing

50 Fas7 Snap ring for FE56 bushing

51 £7973 Holder for needle twine guide bushing
B2 Fie11 Meedie, twine

53 FB8104 Bottom twine guide rod

54 FB036 Igler roller bracket

55 F8105 Bottom twine guide pipe

b6 WCTOO00800 %" flat washer

7 F753 Serocket, knotter drive, 327 No, 80
58 Foa Sheave, pickup drive

58 SCCOU0GE08 %" » 2%"” M.C, cap screw
50 ZZ0000220 %" x 10" Ga. machine bushing

48



49



BALE CHUTE AND WEIGHT INDICATOR

REF. PART REF. PART
NO. MG DESCRIPTION NG, M. DESCRIPTION

H F7600 Bale chute, frame only 12 F1639 Cable brackst

2 F7855 Bale turner 13 £997 Weight indicator bracket

3 F7656 Bale skid 14 FGo8 Indicator hand

4 F7657 Bale skid bracket, Z used 15 F268 indicator return spring

& F7624 Flat chute adapter for combination 16 Foos Mounting angle for F72386 sheave

chute 17 FOg4 Shieid for F4A067 roller

[ F7658 Button head boit, %' x 1% 18 4068 Bushing for F4067 roller

7 F7659 Chain, bale chute 19 F4067 Rolter for F7236 sheave

8 F985 Spring, bale chute, 3-tie turning 20 FG95 Plate for FA4067 rolier

F887 Spring, bate chute, 3-tie fla 21 F2g¢ Cable clamp, 1/8", 2 used

g Fo88 Shock absorber ’ 22 F7661 indicator cable, 1/8" aircraft 85"
10 Foa3 Bushing for shock absorber 23 F7238 Sheave complete, bale weight
11 Fi1638 Shock absorber support indicator

24 SCCE0017 % x 8% NC cap serew w/lock washer

and nut

50



TENSION CONTROL RAM 47 — 1881

REF., PART
MO. NO. DESCRIPTION

1 F7235 Tie boit 3/8' x 7-1/2"", 4 used

2 FT18 Bushing 1" x 1-1/4" x 5/8"

3 CY1.13277 Cylinder base plate

4 RODOOI3B0OL  Piston rod

5 CYL13278 Cylinder piston

€ NEJOGOS000 172" NF elastic jam nut

7 RNGO00B8342  Backup ring

8 RNGO0OG2342 "0’ ring

] CyL13278 Cylinder barrel
10 RNGQ002342 0" ring
119 CYL13276 Head plate
12 FT276 Cylinder complete
13 Fra21 Pressure hose bypass to ram 24"
14 FT220 378" JiC male branch tee C5605 x 6 WH
115 FT216 3/8" steel tube ram to ram
16 FT218 3/8"" JIC male connector C5205 x 6 WH
17 FT218 Tee 1/4"
18 FT217 Nipple 1/4"" extra heavy black
18 F175 Pipe plug %"
20 FTo000275 Piston complete

NOT SHOWN:
FT0000277 Dual ram assembly complete

51



TENSION CONTROL BYPASS BOX

REF. PARY REF. PaRYy
WO MG, DESCRIFTION NO. MO, DESCRIPTION
1 SCCO000100 %" x %" N.C. cap screw 22 NCEGO02500 4" N.C. nut
2 FT80 Bypass box cover 43 SCCOCO01I03 %' x 134" N.C. cap screw
3 FT88 ti-Bolt 24 FT24% Bypass lever .
4 FT280 Bypass assernbly complete 25 SPG13399 Adjusting screw tension spring
5 FT252 Hose clamp, GS-5 Murray 26 FTe205 Adjusting screw
& FT1o1 Bypass return hose, % X 80" 27 Fi172 % set coliar
7 FTE12 Check ball, not used 28 FTz46 Penetration whee! arm
& FT224 3/8” HC female run tee, C5805 x G WH. 29 FTa2 Wing nut
g F7225 %" hydraulic hose, pump to bypass, 84” 30 FTi94 Bypass box
10 FT221 %" hydraulic hose, bypass to ram, 24 31 MNCPOOO3I750  3/8" pal nut .
1 FT248 Spring, LC-0-26-E- 11 Lee, not used 32 FT208 Washer, 14 ga., 3/8" x 5/8"
12 FT223 %" x 3" extra strong black nipple 33 FT178 Penetration wheel with bearing
13 FT183 %' hose nipple 34 FT179 Hearing, BR3S904
i4 FTi88 3/8" street elbow, 3400 x 6 WH 35 FTz10 Washer, 18 ga., 3/8” x 5/8"
18 FTigd Bypass cylinder 38 FT123 Washer, 3/8"
18 2200007017 %" x 1%" roll pin 37 FT211 Button head bolt, 3/8" x 17
17 FT87 Bypass check pin 38 SCCO000300 3/8".x %" N.C. cap scraw
18 SPG13400 Spring, bypass check pin 30 FT249 Ball check assembly
18 FT53 C-Ring, bypass ‘
20 FTh4 Plunger, tess nuts FTig2 HBypass box complete,
21 FT65 Jam nut, B/8” Lass pressure hose

52



TENSION CONTROL PUMP ASSEMBLY

REF. PART
e RO, DESCRIPTION
1 FTE58 Tank
Z2 FT5b8 Tank cover gasket
3 FTE45 Tank cover
4 FTB48 Filter, PHOBGB Fram
5 ETi83 Hose nipple
g FT548 Bulkhead fitting W21204 WH
7 Fa2214 11" male connector, 68 x 4 x 4 WH
8 HYD68033 Male connector,
o FTE62 Tube, 3/8"
10 HYDES033 Male slbow,
119 FT547 Pump, 22YB-012-2R Webster
FTH61 Seat kit for FTB47 pump
12 FT103 /8" % %" reducer bushing
13 ETEST %" sopper tubing, 3" long
14 FT218 Male connector, C5205 x 6 WH

53

REF.
NO.
15
16

PART
MO,

FT5882
FT5R3

FTB48
FTH55
220000403
FT656
FTE30

5CCO000202
WIS0007500
Faz227
SPK4030
FT252
FTig1
FT560

DESCRIPTION

%' bulkkhsad nut, W 21204

% 17 x 1/16°° fiber washer,
Seastrom H600-64-62

Gasket, purnp flange

Drriven sprocket, 40815 x 8/16"

1/8" x 1" square key

Drrive chain, 73P No. 40

Breather cap

Washer, 5/16”

5/16" « 17 N.C. cap screw

%' internal star lock washer

1" mate elbow, 69 x 4 x 4 WH

Drive sprocket, 40830 x 2.7/16"

Hose clamp, GS-5 Murray

Bypass return hose, %" x 83"

Pumg & tank assembly, complete
less hose



REF.

£ D mumm&wwmcmmwmm&mm-ac

Pad
ey

PARY
NO.
8196
F8197
SCC0000202
FG268
FBZ67
Faiag
FB208
Faige
F8199
F8200
F8201
Fa228
F8202
FB376
F8204
F8205
F8208
F8z207
F8208
01-736
SCCO000201
Fl441
F8312

AUTOMATIC LUBER
{Uses SAE 30 Motor Oif)

DESCRIPTION

Luber tank & bracket

Tank cover

/16" x 17 N.C. cap screw
Filler cap

Sereen for tank filler
Gasket, cover 1o tani

3/87 x %' male stbow, 2609
Site gauge without fittings
3/8" plastic tube

Pump, Webster

Sprocket, 41815 x 8/167
Bx % roll pin

Sprocket, 41A40 % 1-3/8"
Chain shigld

Chain, 83 pitch, RC 41
Chain shield bracket

Pump bracket

Filter, 38205608 1

Filter element

3/8" x 1/8" reducer bushing
B/16” x %" N.C. cap screw, 2 used
90 degree slbow, BB9L
Sieeve for F1441

REF.
MO,
22
23
24
26
26
27

28
29
30
3

32

PART
NO.

BPEOB00250
F8210
FB282
F8283
PFEQOD0O125

Fg284
FE285
F8286
F82a7
FHE306
r82898

F8308
SMR1031000
F7400
F8289
Fg82e0
Fa2s
F8292

Fg211

IMPZ6006
IMP26108

DESCRIPTION
%" % %" reducer bushing
Luber tank and pump assembly
f.uber manifold bracicet
Manifold block, 4 used
1/8" NPT close nipple, 3 used
1/8” plug
Valve, 18 used, 381726-3
Slesve, 18 used, K328302.2
Nut, 18 used, K328301-2
Straight fitting, 4 used, 66714 Lincoln
Sieeve oniy, 66260 Lincoln
90 degree fitting, 18 used, 66716
Lincoln
Sleeve only, 66260 Lincoln
10-32 x 1" round head machine screw
1/8" nylon tubing, 3’ per fitting
%" nylon tube, 28"
Nylon tie strap, 6 per head
Cover for 1/8” tubing, SLV 105-5, 26"
Cover for %" tubing, SLV 108-1, 3’ per fitting
1/8' pipe plug, 3 used
Automatic luber complete for twine
knotters, 3 tie
1/8" % 1" key
Sleeves
Fitting



55



FINAL DRIVE ASSEMBLY 1980 & 1981

PARY

NG,
HUBOO09444
FO008764
BRGOO0S441
FO007033
FOO07734
HSH0011085
PLLT750
GERO009432

CVR0O011089
SPCOO0SRE0

BRGOO29521
BRGO0Z8580

CAPO01073
RNGB108125
FO006884
FOO0BB8S
PONG00OB433
FO006837
Fo008888
SHFG009769
SHMO111580
SHMO111587
5HMO111582

5PCO0098BE0
BR k0009447
FO0068497
F5898

FEa01

F5804

F5899

#5900
FOO05903
F6898

FB161

F5802
BRKOD11068
FOO0BS01

SCCO000312

6170
F6303
Fao04

F1720

2200000416
WASET(6
NFHO018000
SPNGO0Y150
PLUOO22500
PLUOGO3500

DESCRIPTION

Final Drive

Lug Bolt {8 used}

Seal Race

Bearing cone 33 287
Bearing cup 33 4862
Final Drive Housing
3/4 Plug

Gear

Seal

Pan Assembly

Spacer Final Drive Gear
Bearing cup

Bearing cone 28580
Lock washer TW110
Lock nut 2 used TN19
Tongued washer K150 Timken
Finat drive end cap
Snap Ring

Bearing cup 16245
Bearing cone 15123
Pinicn final drive
Bearing cone 26882
Bearing cup 26822
Pinion shaft

Besring shim Q05"
Bearing shim .07
Bearing shim .020°"
Oil seal NAT410352
Spacer

Brake adapter

Brake disc

Actuating shoe

Spring

Shoulder bolt

Lind, Double ieaf
B/16 N.F. Jan Nut
Link

Pressure Plate comp,
Yoke

Clevis pin

Ball

Final drive brake housing
Boot enclosure

Oil seal CR 17 406
3/8 x 3-1/2 NCHT cap screw (5 used)
Steave

Grease fitting

Foil pin

Cap screw {5 used)
5/16 x 3/4 grade 8 cap screw
Vent

1/8 pipe plug
%x17/8" Key

Final Drive Washer
" Nut UNF

Spindie

Soft Plug 2%

Soft Plug 3n"

56



57



REF.

44
45

46

47
48

PART
NOC.

Feeg?

FB905
FE206
Fga07

TRANSMISSION ASSEMBLY
F&744

DESCRIPTION

%" x 1%"” N.C. grade B cap screw,
3X374

%’ washer, 1229C1511

Bearing cage, L.H.33266A313
§5-267-1, 4 used

Washer w/pin, A1828K6861

Dowel pin, 1846E213

Gasket, 2808L9272

SLV1244116 Spacer, 124451163

FG886

FB310
F6911
F6912

F6213
F6314
FB215
F6915
Fe317

6918
F6918
£6920

F6921
F6922

F6923
F6884
Fegz4
F6825
F6926
Fegz7
F6928
F6928
F5830
F8931

F6432
F6233
F6934
FE935
FGo36
F8937
F6938

F6939
F6940

F6941

F6842
F6943

Bearing cage, R.H., 3286Y311

3/8" x 1% N.C. grade 8 cap screw,
$288-1, 10 used

Cap screw, 10X570, 8 used

Relief fitting, 1898F812

Oil seal, AT205G1047, 3 used

3/8" % 1" N.C. grade 8 cap screw,
$268-1, 15 used

3/8” x 2% N.C. grade § cap screw,
52618-7, 2 used

Change gear case, 3260746

Oil seal, 1205N1%132, 2 used

Spacer, 1244R 1162

Gasket, 22080732

Drive change gear, 37 tooth,
389213052

Spacer, 124401161

Dowel pin, 18464218, 4 used

Roller bearing, 12288366

%" pipe plug

Snap ring, 1854152

Driven change gear, 26 tocth,
38923049

Snap ring, 1854R200

Bearing cup, 15245

Gasket, 22084728

Ball, 1898 E 57, 4 used

Detent spring, 1218Y103, 2 used

Gasket, 2208v204, 2 used

Screw, detent spring, 3X204, 2 used

Transmission case cover, 3289M39

Roller bearing, 18287280

Counter shaft cluster gear, 25, 38, 15
tooth, 3892N2978

Bal bearing, 18287306

Ball bearing, 1828Y 126

Input gear, 389242965

Ball bearing, 1228C367

Shift rail for second and third shift
fork, 2297W1847

1/8" pipe plug

Shift rail for first and reverse shift
fork, 2287X1848

Shift fork for second and third
sliding gear, 3296F32

Lock screw, 26X 104

Shift fork for first and reverse
sliding gear, 3296F32

Gasket, transmission case 1o cover,
22080749

Main transmission shaft, 3280M4450

Second and third sliding gear,
32 & 18 tooth, 389212978

58

71
72

73
74

86
87
88
8g

PART
NO.
F6844

Feg4s
Feo4s
Fgo47

E6248
F6249

FE850
£7996
FB952
6953
FEa54
FB6955
FG956
F&9n7
F6a58

F8e59
FG960
F6981
F6a62

FB8963
F6885
F5964

F8e6s
FEO66

F&oe7
Fe6Y6s
F6969
FeR70
Fea?1
Feur2
FE973

6974

Fagvs
F6Y76

FgBy7
F69738

F6879
F8880

F6281

F&982
Fgag3
Fe984
Fe886

DESCRIPTION

First and reverse sliding gear, 42 tooth,
388242974

Ball bearing w/snap ring, 18285227

Clutch housing gasket, 2208W777

Hydraulic motor adapter,
34685799

Cap screw, 3X365, 3 used

Cap screw, 10X852, 4 used

Stud, SNB818-1

Drain plug, %" pipe, magnetic,
12508184

Snap ring, 1864Y 129

Bearing cup, 25821

Shim, 003", 2203F 5570

Shim, 008", 2203E5569

Shim, 0107, 220305568

Bearing cap, 3266W300

Bearing cap, 3268M200

Gasket, 28080805

Ball bearing with snap ring,
183280147

Snap ring, 1229Y 1298

Transmission case, 32908106

intermediate shaft, 32B0M5409

intermediate 2nd drive gear,
21 tooth, 389202981

Ball bearing, 18280290

Bearing cone, 15123

Intermediate drive gear, 27 tooth,
J8O2U2085

Bifferential drive pinion shaft,
389252083

Bearing cone, 25878

/16" x 1-3/8" N.C. grade 8 cap screw,
S2711-1, 17 used

716" x 2-1/8" N.C. grade B cap screw,
S2717-1, 1 used

Bearing cup, 382A, 2 used

Shim, 003", 280341854

Shim, 005", 2803.J18586

Shim, 010", 2803K1867

Rivet, RV7814, 12 used

Bearing cone, 2 used, 387A

Differential case, flange half,
3235B 1042

Differential ring gear, 60 tooth,
3892W2987

Thrust washer, 1229W 1427, 2 used

Differential side gear, 2234X713,
2 used

Thrust washer, 122971196,
4 used

Differential pinion, 22337124,
4 used

Differential spider, 3278164

Differential case, plain half,
3235C1043

Bearing retainer, 1199112855,
2 used _

Snap ring, 1854X180, 2 used

Ball bearing, 12281428, 2 used

Shaft, inner axle, R.H., 3280G4453

Shaft, inner axle, L.H., 3280H4454



REF.

PART
MNO.

F&588
FB6590
Fabai
Fg592
Fesa3

F6504
Fa588
Fasos
F5508
F8512
F8513
F8189
F6515

TOW BAR

DESCRIPTION
Tow bar compiete
Tow bar latch
Fow bar
Bushing, two used
Tow bar bracket
2% x 3% N.C. cap screw
Hitch ball, 27, %' shank
Tow bar anchor strap
Anchor strap pin
Snap pin
Steering cylinder by pass tube
Tube fitting, 72056 x 4 x 4 WH
Shutoff valve, 68258 WH
Steering cylinder bypass assembly for towing

59



REF,

SO~ S W M-—l%

BARY
NO.
F6528
F&529
F4534
F1083
F 1084
Feb67
#8338
F1087
F6407
F6408
F6406
F1720
Fe568
F6b34
F6538
NFCE05
WLKS000
F6360

F&536
FB530
F4835

DRIVE GEAR BOX

DESCRIPTION
Gear box main housing
Pinion & shaft, pump drive, 217, -76
Pinion & shaft, pumyp drive, 197, 77-
Bearing cone, pump drive shaft
Bearing cup, pump drive shaft
Gearbox pump drive housing
Spacer, pump drive shaft
Snap ring, pump drive shaft
Shim, gearbox housing, 005"
Shim, gearbox housing, .010~
Shim, gearbox housing, 015"
Vent, /8" p.t.
Bearing end cap
Bearing cup, No. 3420
Bearing cone, No. 3490
% x 1% NL.F. cap screw
%" star lock washer
Bearing washer, 2 used
3/8" x 3/8" square key, 2, 2 used
Gear and bearing spacer
Pinion, pulley drive, 21T, -76
Pinion, puliey drive, 197, 77-

60

PART
NO, DESCRIPTION
F6531 Pinion and gear shaft
F6532 Gear box motor beil housing
F4537 Gear box motor bell housing, J.D., 77-
%" x 1% N_C. cap screw
FE533 Shaft, pulley drive
FE537 Gear, putiey drive, 327, -76
F45356 Gear, pulley drive, 267, 77-
FB446 Bearing cone
F5445 Bearing cup
F6569 Gear box pulley drive housing
F1245 Nut, bearing take-up
6354 Seal holder
Fe817 Seal, 19830 C/R
Ft248 Lock washer
FB340 Gasket, seal holder
%" x %" socket head cap screw
Fe4g4 Gear box complete, -76
F4538 Gear box complete, A.C., {.H.C,, Ford, ¥7-
F4639 Gear box complete, 4.0, 77-
FB83585 Seal, 175567 C/R
ROG510020 Snap ring






SP.CAB

PART NO. DESCRIPTION

GLS6983 Windshield glass

WEA1179 Weather stripping

WEAS3Y Weather stripping stay

CVR9457 Cover -

BKTG234 Filter stay

SMS0000184 5/16 x 3/4 whiz boit

FIL115154 Fiter element

CABGOOG101 Felt-cab

CABGOOO105 Large weather stripping

CABODDO104 Weather stripping

DRWEg324 Inspection cover

CABOGO1002 Stop

CABOOOG107 Handle

CABOODO109 Latch

CABOOO1008 Front sliding glass large window

WNDS382 Sliding window frame {Lg.)

CABOOO1005 Center bar large window

CABCOO1007 Rear window

CABB273 CAB hanger

FDO7114 Freeman decal

SCCEO30004 3/8 x 1-1/2 unc. cap screw w/iock washer and nut (2 used)

SUPS326 Top liner support

ELCs020 Light switch

1505 Light

GLL.59398 Cab left side window glass

CABI453 Cab assy

Fa525 Door check complete

GLS6982 Rear window

LOCSKHS Door tatch

HANZ20062 Door handie (HAN20072 with key)

DORg376 Cab door

PIN37540 Pin {2 used)

GLS6%54 Window. Door glass.

BLO9377 Blower housing assy.

BLO700 Blower

SMS9401 Retainer bolt

NCHO003125 5/16 nut washer & lock washer & WLK 3125 - 5/16 washers

BLO1065 Blower switch

BL{33318 Biower vent

BLOB2318 Decal

KOB100 Switch. Knob,

GLS0006956 Side window glass. Front slider,

GLS0O06955 Rear window glass

CABOOC0103 Center bar

CABOOOG106 Sliding window frame

CABGOOO105 Large weather stripping

CABO0O0104 Feit

CABOOGO104 Weather stripping

GL59408 Side glass. RH bottom.
Listed, but not shown:

DRWGS461 Cab light plate

RUGS451 Carpet

DRWG455 AFT lower right side line

DRWG456 Lower rear liner

DRWa458 Door liner

DRwW9458 Upper left side head liner

DRWo460 Upper right side liner

DRWO461 AFT reofliner

DRWg462 Upper rear liner

DRwWO463 Front top liner

DRWS464 Front lower liner

DRWo466 Forward roof liner

DRWg468 Lower front panel liner BH

DRWO46801 Lower front panel liner LH 82



HEF.

ek b b d =
m-hwm-otscouczm-szwm—no

RADIATORS AND SHROUD

PART

MO, DESCRIPTION

F6823 Radiator, A.C.

FE815 Air baffle, bottom, A.C.
F6828 %" angle bib drain, 120 WH

F&830 Hose clamp, No. 36

Feear Radiator hose, lower A.C., FM59

FBg13 Radiator baffie bracket, bottom

F5812 Radiator baffie, bracket, top

F6824 Radiator shroud, A.C.

Feaz2s Hadiator hose, upper, A.C. & J.D., FM&2

Fo816 Air batfle, top, A.C,

Fgg21 Radiator cap

HSEZ518 %" over flow hose, 368" long

RADGS10 Radiator, J.D.

RADG611 Radiator shroud, J.D,
RM36 Radiator hose, upper, 3.0,

€3



RADIATOR & SHROUD 4337

REF.
MO, PART NG, DESCRIPTION
1 BKTo628 Air cleaner bracket
2 BKTS661 Throtile cable bracket
3 BKT9656 Belt tightener
4 SCCo000715 5/8 x 4-1/2 UNC cap screw w/lock wash & nut
5 BKTE402 Anchor brackst
i} BKT9646 Front anchor bracket
7 SPCOBS7 Spacer
8 Fegi2 Hadiator baffle, bracket top
9 SHR9660 Fadiator shroud
10 Fo811 Bottom bracket, radiator baffle
11 FeB3c Hose clamp no. 36 (6 used)
12 HOS7247 Botiom radiator hose
i3 FG815 Boltom wind baffie A.C. 4337
i4 RADSa20 Radiator
15 Feazs 1/4” angle bib, drain
16 HSE2519 1/4" overflow hose, 36" long
17 Feget Radiator cap
18 Fegig Top wind baffle A.C. 433T
19 HOBG4122 Top radiator hose, 22" long
20 SCCO000302 3/8" 17 UNC cap scrow w/lock washer & nut
21 SHDo851 Steering pump shield
22 BKTe638 Steering pump bracket
23 CPLA900603 2 % 3 coupling
24 HOBT7609 L.ower top hose
25 BKT9864 Fan guard top bracket
. 28 SHB0009850 Fari guard 8812, 13, 14
27 BKTg9863 Fan guard bottom bracket
28 HOS7609 Top radiator hose
29 HOS400 80° radiator hose



BEE,

wmwmm&wmag

ety
o

PART
RO,

F6803
F&704
FE560
F6310
Fe7g2
Fe308
F&521
F6854
FB306
Feds2
Faao2

AlR CLEANER AND EXHAUST

DESCRIPTION
Breather cap
Air intake pipe
Ajr cleaner hose clamp, 4-4560
Rubber elbow, 24", 80 HL 28
Ajr intake pipe, 8
Air cleaner hose clamp, 4-4558
Rubber albow, 2%"’, P10-6530
Intake elbow
Air cleaner complete, FWG08-5012
Fitter slement Tor F&306 air cleaner
Air cleaner band, P7181

65

REF.
MO,
Hh
12
13
14
15
i6
17
18
19
20

PARY
NO,
F4513
F8796
F&793
F6795
F8853
EXHB325
20-143
20-154
F1706
Fg3iz

Air cleaner bracket J.D,

Rubber bushing, 2% to 3%, P10-4080
Air cleaner hose clamp, 4-1205
Rubber eibow, 3

Air cleaner bracket

Exhaust pipe, 7%" long

Muffler clamp, 34889 SM

Connector, 35661 SM

PMuffler

Exhaust pipe



REF.
WO,

e~ S W

10
11
12
13
14
15
16
17

PART NO.

EXH11202
CLP35751
ACL4AG01012
F6560
ACLO000253
ACLA801003
F6793

CAPZ014
20132

ACLOO16548
ACLOO16630
20-113

HOS0064306
ACL4801036
20-127
20-128

BKT9626
SCCO000304
BRCY758

AR CLEANER 433T

DESCRIPTION

Exhaust pipe
Clamp

Coupling

Warm ring

Adapter

Coupling

Worm ring, 4 used
3’ rubbsr eibow

Cap breather 1979
Pre cleaner 1880
1979 model, breather cap
Cover

Bowi

Element only

Sleave

Pipe cover
Breather pipe 3 x 36
Air cleaner

Support strap

1/8" x 1% cap serew
Air cleaner bracket

3/8 x 1-1/2" UNC cap screw (4 used) w/lock washer nut

Air cleaner extension brace

66



AIR CONDITIONER

PART
M, DESCRIPTION
ACNARZE0 Alr conditioner, less compressor
ACNTI20008 Fan motor only, 12 volt
ACNO280800 Fan only
ACNABZ300  Electric clutch, 8457300
ACMOBZ8923 Compressor with key, {¥ork typel
PLIL7877  Alr conditioner pump drive sheave
BLT4710 Belt
3 x Y N.CHT, cap screw
BRT4551 Compressor bracket
B 1" NLCH.T. cap screw
51167 % 7" N.CH.T. cap screw
BROABEC Compressor brace
SPCAB4AT  Spacer
BKTY7703  Front support bracket {not shown}

a7




REF,

ko =
macmmqmmhwm—ao

13

PART
NO.

8649
ALCA008813
CVvR208
F6648
FLNB328
CVR208
F8301
FLN210
HYDB405101
HYD3269032

AC4009489
AC0921885
AC4395419
SCC403

AC4394407
ACA028945

AC4035008]

FUEL LINES 4337 SP BALER

DESCRIPTION

Tube

3/B" Shut off Valve

3/8" Fuel Line

3/8" Fuet Line Cover to Pump 114"

5/16" Shut off Valve

5/16" Fuel Line Return to Tank from Pump
5/16" Fuel Line Cover Return to Tank 114"
1/4" Hose Clamp (2 used)

1/4"” Rubber Hose 6" Long

90 degree Eibow 5/16' x %'’

Reducer Bushing

Thumb Screw (2 used} 3/8"" NF 4036099/ washer 47254873
Connector, incl. orid, 4358776 0" ring (only) 0921885
Tube, water separator to filter 4000488

Etbow, 0" ring only 08921885

Base water Separator 43854186

Cap Screw 7/16 x 1-1/4 UNC w/Lock washer nut
4394407 Filter Water Separator with 0" ring
4028845 Filter, Fuel with 0" ring

4008813 Hose

Base, Filter 4036008
€8



HOLIMS HALWYLS

QIONTTOS HILOVIS LW ROMd ¥H O N8

A P
LT IR il 9
AL 3WA w0k Qs —" T

RIS 48T OF OF LM ——

./..,

WIOTIE TWNBEL ONY B0)SIS3M

HOLIBS ALSYT ROHZ LN

CIONTI0S HALHYLS :
IIvHL O LY

&g




HEF,
NO.

O LR e L) R e

wr]

PART
NO.

F6558
FG460
F&431

F&328
F6551
F8625

FBa27

Fge39
F6548
BAT7244
F1497
£6517
F8059
FB842
8062
F8060
F5841
Fed21
8422
k862
F&843
F5954

FG424

F5578
Fed24
FE371
F5237
F&236
BATZ212
F6654
F6555
Fi69
F6553
F6552

Fo48
F&809
Fe850

ELECTRICAL SYSTEM, AC

DESCRIPTION
Headlight with housing, shock mounted
0Oif sending unit
Temperature sending unit
B/16" washer
Battery hold down grommet
Battery hoid down bolt, 2 used
Battery cable, insulated

Battery hold down

Battery, 12 volt

Ground strap, 70822

Battery cable clamp, 7244 Beldon

Horn, wire alarm, 12 volt

Light bracket

Light, front, 12 volt

Seal beam unit, 12 volt

Hear light bracket, 2 used

Light, rear combination, 12 volt, sealed beam
Sealed beam unit, 12 volt, Comb, red and clear
Ternperature gauge -

Starter switch

Light switch

Circuit breaker, 3005-30CH

Bale counter, electronic

Amp indicator light

Resistor and terminal block, 10W-15 OHM
Oit indicator light

Safety switch

Sending unit

Rubber cap

Ground cable

Bracket for sending unit

Sending unit lever

Spring

Bale counter switch rod

Bale counter switch, rod link

%% 3" N.C. cap screw

Limit switch {for wire alarm onliy)

Front wiring harness (HRN11585-4C-433T)
Rear wiring harness

70



f
R'eoy {

R
TERMINAL. BLOCK

STARTER SWITCH

STARTER SCLENDID

71



PART
NO.

Fo583
F&460
FE431

FB328
FBE&T
FG6625

F&627

F6639
F6548
BAT7244
F1497
F6517
FBGE9
F5842
FBO62
F2060
Fh841
Fe421
F6422
Fas2
F6843
F5954
F6424
F6a78
F6424
F6371
F5237
FB236
BATZ212
Fohod
FB855
F169
FB553
F6552

ELECTRICAL SYSTEM JD

DESCRIPTION
Headlight with housing, shock mounted
Oil sending unit
Temperature sending unit |
5/16°" washer
Battery hold down grommet
Battery hold down bolt, 2 used
Battery cable, insulated

Battery hold down

Battery, 12 volt

Ground strap, 70622

Battery cable clamp, 7244 Beldon

Horn, wire alarm, 12 volt

Light bracket

Light, front, 12 volt

Seal beam unit, 12 volt

Rear light bracket, Z used

Light, rear combination, 32 volt sealed beam
Sealed beam unit, 12 volt comb, red and ciear
Temperature gauge

Starter switch

Light switch

Circuit breaker, 3005-30 CH

Bale counter, electronic

Amp indicator light

Resistor and terminal block, 10W-18 OHM
Oil indicator light

Safety swiich

Sending unit

Rubber cap

Ground cable

Bracket for sending unit

Sending unit lever

Spring

Bale counter switch rod

Bale counter switch rod link

HANT1BEE %" x 3" N.C. cap screw

Fo46
HRN211
F6850

Limit switch (for wire alarm only)
Front wiring harness
Rear wiring harness

72



REF,
O,

PART NG.

DCKS583
SCC0o00302
Fe324

DECK RAIL

DESCRIPTION

Deck rail
3/8" x 1" UNC cap screw (5 used) w/lock washer and nut
YU bolt with tock washer and nut

73




TENSION RELEASE KIT

PART

NO.
NCHOOD0375
Fi68

FT239
WCT0000375
F1244

FT243
FT24C

F7585

£248
WEKO000375
5CC0000309
Fi2ay

Fr24z

F7587

FT247

DESCRIPTION

3/8" N.C. nut, 10 used

Link block, 3 used

Release rod

3/8" Hat washer, 3 used

Helease rod guide

Release rod sleeve

Tension ralease laver with
bushing and seals

Sleave

Washer

3/8" lock washer

3/8 x 2%" N.C. cap screw

Operating rod

{Operating lever

Seal, 2 used

Tension release kit complete

74

18



REF.

0~ 5 O 8l A wa %

BULL GEAR LUBER ASSEMBLY, LUB 7032

PART
NG, DESCRIPTION

PPE3752500 Pipe, 3/87 x 2"

FTh47 Pump, 22YB-012-2R Webster

FT103 3/8" x %" Feducer pipe bushing

F8227 %" - 900 male elbow, 68 x4 x 4

HYDET1020 MNut, 81x 4

HYDGOG20  Sleeve, 60 1.4

FTE61 %' hydrautic tube, 7" long,

27403 Key, 1/8" x 1/8" x 17

FT548 Pump flange gasket

FT553 %" % 17 x 1718 fiber washer,
5600-64-52 Seal Strom

FT549 Bulkhead fitting, W21204 WH

F7418 % x 1/87 reducer pipe bushing

F1441 % 1/8” - 900 elbow, 8884 imp.

Fg312 Sleave

FT552 Tank cover gasket

NYLZEC %" nylon tubing, 38" jong

SLV1051 §/16° protective cover, 30" long

F5264 Hanger clamp, No. 4

F7735 Rubber Grommet

LUBG789 Tank assembly

REE.
MO,

40

PART
NG, BESCRIPTION
SCC202  B/MG” x 1" N.C. cap screw, 4 used

5/16"" Copper washer
CRAT443 Crank arm
CRA7459 Crank arm handle tube

SCC3is Crank arm bolt, 3/8° x 4% NC
ET171% 1/8 street elbow, 3400 x 2
LUB323080  1/8" pressure valves, 2 used

PPE1250850 1/8” x 5-1/2" pipe nipple, 3 tie
PPE1250360 1/8" x 3-1/2" pipe nipple, 2 tie
PPEAD125 1/8" pipe tee

SMR1032050 10-32 3 %" RH machine screw, 2 used

WCT100  10-32 flat washer, 2 used
F7723 Jiffy clamp, No. 125, 2 used
WLKI1000 10-32 Lock washer, 2 used
NFH 10320 10-32 nut, 2 used

F7628 Cusickset gear lubricant, 1 gal.
FTE52 %" bulikhead nut, W21204
WISTE00 %" internal star Jock washer
Fg8221 %' male connector, 68 x 44

LUB7600 Bull gear power luber tank and
pump assembly

CRATE53 Crank assembly (Replaced by 13778)

Listed, but not shown—

FG6b44

75

Luber manifold brackes



HAY SAVER WHEEL ASSEMBLY

F 1893
REF. PART
MNO. MO, DESCRIPTION
1 Figg4 Bracket and arm assembly
2 F1BG5 Armowibolt
3 F1888 Adijusting bolt, 5/8 x 3% NC cap screw
4 Figg7 . Pivot pin
B Figeg Bracket only
6 Fi899 Spacer
7 SFCO00GB10 %" x 3" N.F. cap screw
g F1€00 Clamp assembiy
g F1901 Li-bolt
1 Fisgz Saddle
11 F1903 Rotary clamp plate
12 F1904 Whaeal axie arm and dise assembly & ring
i3 WCTO10000C 1 flat washer
14 F1805 Wheel axle arm
15 F1906 Backup ring
18 Fi207 Ring, 24 finger
17 F1908 Seal, 12124 CR
18 F1809 Bearing cone, L 44643
19 F1654 Bearing cup, L44610
20 F1911 Wheel disc only
21 NSLOOT0000 1" NF slotted jam nut
22 F1g12 Hub cap, 34214 motor whes!
23 CRE313050 5/18" x 1%" carriage bolt
24 FIB13 Wheel disc complete w/steel backup ring
25 Fi9i4 Bracket w/ipin and spacer

78



REF.

mbmw-—ag

PART
NO.
F1699
F736
F1697
GHG2112
F1511

F5822
F734

FG49
Fg42
Fi1675
£1676
F770
F1677

F41983
F7617

EXTRAITEMS

DESCRIPTION

Trailer hitch frame
Trailer hitch angle for clevis pin
Holland hitch for tratler hitch
Hydraulic gauge
Oil filter cartridge 4 thread base

{VH4D and VG4D)
Qit filter cartridge (V468D)
Trailer hitch frame with

Holland hitch
Freeman red baler paint, 1 gal.
Freeman red bater paint, 1 gt.
Freeman white baler paint, 1 gal.
Freeman white baler paint, 1 gt.

Freeman red baler paint, spray can .

Freeman white baler paint,
spray can

Wire splicer

Buligear {uber kit

77

PART
NO.
F8362
F735
F7735
F7671
F7729
F7721
F7722
F7673
F777
F7677
F7727

FT74

F7723
F7676
F760%
F7626

DESCRIPTION

Wrench for 27" pivot shaft jam nut
Trailer hitch frame with pin hitch
Grommet
Oil can with pump
Spring for pump
“J" holt, grease can
Grease can clamp base
Nylon tubing, puli-type haler, 20"
Adapter, 2 used (51942}
802 brass elbow, 2 used
%' x 8" pipe nipple, 2 used

22" bale chamber
" pipe tee
Clip for grease nipple, 125 jiffy
9092 nylon elbow, 2 used
Quickset lubricant, 1 gt.
Quickset lubricant, 1 gal.



2
e

- wmd
m2 O R OO O AT B Lad N =

ey
P

PART
NG,

F1760
F17¢1
Fi1762
F1763
F1764
F1765
F1766
F17g67
Fi1768
F1768
Fi774

Fi771

MULTI-LUBER CENTRALIZED LUBRICATION SYSTEM
{Uses SAE 140 Gaar Oil)

DBESCRIPTION
Stop piug for Multi-tuber
Gasket for Multi-luber
Cap for Multi-luber
Lock washer for Muiti-luber
Hex screw for Multi-luber
Plug for Muiti-luber
Compression nut for Multi-luber
Plug for Multi-luber
Gaskst for Multi-luber
Adapter for Multi-luber
infector pump for Multi-tuber,
Ref. 1 - 10
Coupler, straight snap on for
Mult-luber

78

REF.
NG,

13
14
15
18
17

18

PART
NO.

F1772
F1773
F7400
F1782
13721

F1784

F1865
F1856
F1857
£1858

DESCRIPTION
Coupler, 809 snap on for Multi-luber
Lubricant ressrvoir for Multi-luber
1/8" Nylon tube
Street etbow, %"
Mounting bracket for Multi-iuber,
wine
Mounting bracket for Multi-luber,
wire

Multi-luber complete w/rasarvoir, 2 twine
Multi-luber complete w/reservoir, 3 twine
Multi-luber complete w/reservoir, 2 wire
Multi-luber complete w/reservoir, 3 wire






